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The above equipment was tested by SGS Taiwan Ltd. Central RF Lab The test data, data

evaluation, test procedures, and equipment configurations shown in this report were made in

accordance with the procedures given in ANSI C63.10:2013 and the energy emitted by the
sample EUT comply with FCC rule part §15.247, ISED RSS-247.

The results of this report relate only to the sample identified in this report.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Revision History

Report Number | Revision Description Issue Date | Revised By | Remark
TERF2211002258ER 00 Original May 04, 2023 | Violetta Tang
Remove HMN

TERF2211002258ER 01 information from page 9| June 02, 2023 | Violetta Tang

Correct firmware .

Note:

1~ The remark "*" indicates modification of the report upon requests from certification
body.

2 ~ Variant information of model numbers is provided by the applicant, test results of
this report are applicable to the sample EUT(s) received.
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1 GENERAL INFORMATION

1.1 Product Description

Product Name:

Communication Module

Brand Name:

muRata

Model No.:

For FCC:

LBEESXV2EA, LBEE5XV2EB

For ISED:

LBEESXV2EA SANT, LBEE5SXV2EA DANT,
LBEESXV2EB SANT, LBEE5SXV2EB DANT

Model Difference:

Refer to section 1.8

Hardware Version:

1.0

Firmware Version:

1.1.1.1
1.1.2.1
1.1.1.2
1.1.2.2

EUT Series No.:

SA2022019000001046

Power Supply:

3.3Vdc, 1.8Vdc

Test Software
(Name/Version)

Tera Term/4.71

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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1.2 RF Specification
SISO

WLAN 2.4GHz

Frequency Rated Power (dBm) :
WLAN Range Channels Modulation

(MHz) Peak Avg.
802.11b 2412~2462 11 22.53 19.99 DSSS
802.11g 2412~2462 11 24.27 18.67 OFDM

802.11n20 2412~2462 11 24.03 17.96 OFDM

802.11ax20 | 2412~2462 11 25.08 15.91 OFDMA

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM

1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK,
BPSK for OFDMA
802.11 b: 1/2/5.5/11 Mbps

802.11 g: 6/9/12/18/24/36/48/54 Mbps
802.11 n_20MHzup to 72.2Mbps

802.11 ax_20MHz:up to 143.4Mbps

Technology

Modulation type:

Data Rate:

WLAN 2.4GHz for IC

Frequency Rated Power (dBm) :
Rated Power Modulation
WLAN Range Channels .

(Mng) boak Ava. indBm (EIRP) | Technology
802.11b 2412~2462 11 2253 19.99 23.19 DSSS
802.11¢g 2412~2462 11 2427 18.67 21.87 OFDM

802.11n20 2412~2462 11 24.03 17.96 21.16 OFDM
802.11ax20 2412~2462 11 25.08 15.91 19.11 OFDMA

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation type:
1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK, BPSK for OFDMA
802.11 b: 1/2/5.5/11 Mbps
Data Rate: 802.11 g: 6/9/12/18/24/36/48/54 Mbps

802.11 n_20MHz:up to 72.2Mbps
802.11 ax_20MHz:up to 143.4Mbps
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WLAN 2.4GHz
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WLAN

Frequency
Range
(MHz)

Channels

Rated Power (dBm)

Modulation

Peak

Technology

Avg.

802.11g

2412~2462

11 2544

18.88

OFDM

802.11n20

2412~2462

11 25.00

17.99

OFDM

802.11ax20

2412~2462

11 26.96

15.99

OFDMA

Modulation type:

64QAM, 16QAM, QPSK, BPSK for OFDM

1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK,
BPSK for OFDMA

Data Rate:

802.11 g: 6/9/12/18/24/36/48/54 Mbps

802.11 n_20MHzup to 144 .4Mbps

802.11 ax_20MHz:up to 286.8Mbps

WLAN 2.4GHz for IC

Frequency Rated Power (dBm) -
WLAN Range | Channels .R‘Ztgd PIC_:"I’I‘fPr yof‘“'alt'on
(MH2) Peak Avg. indBm ( ) echnology
802.11¢g 2412~2462 11 25.44 18.88 22.08 OFDM
802.11n20 2412~2462 11 25.00 17.99 21.19 OFDM
802.11ax20 | 2412~2462 11 26.96 15.99 19.19 OFDMA
64QAM, 16QAM, QPSK, BPSK for OFDM
Modulation type:
1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK, BPSK for OFDMA
802.11 g: 6/9/12/18/24/36/48/54 Mbps
Data Rate: 802.11 n_20MHz:up to 144.4Mbps
802.11 ax_20MHz:up to 286.8Mbps

FRIESS AR ISR B NIRRT

RRRPHEBSF 2P

f (886-2) 2298-0488

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
[ LA AL PR B OO » AHEREEAN T HHEFA] » R AT Ep R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

WWW.SgS.Com.tw
Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s74“ % 7 "% % 374 A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279




1.3

SISO

Antenna Designation
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Antenna
Type

Supplier

Antenna
Part No.

Freq.
(MHz)

Peak
Antenna
Gain (dBi)

MIMO

Type

Supplier

Part No.

(MHz)

Molex 146153 2400~2500 3.2
Dipole Molex 219611 2400~2500 2.67
Unictron WT32D1-KX 2400~2500 3
Inventek W24P-U 2400~2500 3.2
Monopole Murata |Type2EA_Antenna| 2400~2500 29
Antenna Antenna Freq. Peak

Antenna
Gain (dBi)

Dipole

Molex 219611 2400~2500 2.67
Unictron WT32D1-KX 2400~2500 3
Inventek W24P-U 2400~2500 3.2

Note:

1. Pre-scanned was done on the above antennas, measurements were demonstrated by us-
ing the antenna with the highest gain as the worst case scenarios.
2. Antenna information is provided by the applicant.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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14 Test Methodology of Applied Standards

FCC Part 15, Subpart C §15.247
FCC KDB 558074 D01 15.247 Meas Guidance v05r02

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
RSS-247 issue 2 Feb. 2017

RSS-Gen,issue 5 April, 2018

ANSI C63.10:2013

1.5 Test Facility

FCC Designa- IC CAB
Laboratory Test Site Address Test Site Name
tion number identifier

SAC 1
SAC 2
SAC 3
No.134, Wu Kung Road, New Taipei Conduction 1

Conducted 1
Industrial Park, Wuku District, New Conducted 2 TWO0027

Taipei City, Taiwan. Conducted 3
Conducted 4

Conducted 5
SGS Taiwan Ltd. Conducted 6

Central RF Lab. Conduction C TW3702
SAC C

(TAF code 3702) SAC D
SAC G
Conducted A
Conducted B TW0028
Taoyuan City, Taiwan 333 Conducted C
Conducted D
Conducted E
Conducted F
Conducted G

Note: Test site name is remarked on the equipment list in each section of this report as an indica-

No.2, Keji 1st Rd., Guishan District,

tion where measurements occurred in specific test site and address.

1.6  Special Accessories

There are no special accessories used while test was conducted.

1.7 Equipment Modifications

There was no modification incorporated into the EUT.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FRIESSAEREA » PLE &S RS EIME 2 B an B » FIIF IR SR PRBIOOR » A REA N EIFHT AT > R A E R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s74“ % 7 "% % 374 A £ Fl % 7 1§ 134 55

ARG QP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2211002258ER
Page: 9 of 326

1.8 Model Variants

The LBEESXV2EA_SANT and LBEE5SXV2EA DANT are electrically identical.

Model For ISED Model For FCC Chip on C101 RF functions

LBEESXV2EA SANT 2x2 WLAN2.4GHz,5GHz, 6GHz
LBEESXV2EA CYW55573

LBEESXV2EA DANT +BT/ BLE

The LBEESXV2EB_SANT and LBEE5XV2EB_DANT are electrically identical.

Model For ISED Model For FCC Chip on C101 RF functions

LBEESXV2EB _SANT 2x2 WLAN2.4GHz,5GHz
LBEESXV2EB CYW55572 +BT/BLE

LBEESXV2EB DANT

In addition, the differences of firmware versions are

Model Firmware versions | Antenna connector(s) WLAN BT BLE
LBEESXV2EA DANT 1121
3 (ANTO, ANTZL, BT_ANT) | ANTO, ANT1 | BT_ANT | BT_ANT
LBEESXV2EB_DANT 1122
LBEESXV2EA SANT 1111
2 (ANTO, ANT1) ANTO, ANT1 | ANTO ANTO
LBEESXV2EB_SANT 1112

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2 SYSTEM TEST CONFIGURATION

21 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner which intends to maximize its emis-
sion characteristics in a continuous normal application.

2.2 EUT Exercise

An engineering test mode (software/firmware) that applicant provided was utilized to manip-
ulate the EUT into transmit, selection of the test channel, and modulation scheme.

2.3 Test Procedure

2.31 Conducted Emissions

The EUT is a placed on a table which is 0.8 m above ground plane. Conducted emis-
sions from the EUT measured in the frequency range between 0.15 MHz and 30MHz.
The CISPR Quasi-Peak and Average detector mode is employed. The two LISNs pro-
vide 50uH/50 ohm of coupling impedance for the measuring instrument. Both lines of
the power mains connected to the EUT were checked for maximum conducted inter-
ference.

2.3.2 Conducted Test (RF)

The active antenna port of the unlicensed wireless device is connected to the spec-
trum analyzer with attenuator to protect the instrumentation. If a second antenna port
is available, it is tested at one operating frequency, with other port(s) appropriately ter-
minated, to verify it has similar output characteristics as the fully tested port.

2.3.3 Radiated Emissions

The EUT is a placed on a turn table. For emissions testing at or below 1 GHz, the ta-
ble height shall be 0.8 m above the reference ground plane. For emission measure-
ments above 1 GHz, the table height shall be 1.5 m. The turn table shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away
from the receiving antenna which varied from 1m to 4m to find out the highest emis-
sion. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the max. emission,
the relative positions of this transmitter (EUT) was rotated through three orthogonal
axes and measurement procedures for electric field radiated emissions above 1 GHz
the EUT measurement is to be made “while keeping the antenna in the ‘cone of radia-
tion’ from that area and pointed at the area both in azimuth and elevation, with polari-
zation oriented for maximum response.” is still within the 3dB illumination BW of the
measurement antenna.
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24 Measurement Results Explanation Example

2.4.1 Radiated Emission Test Sites For Measurements From 9 kHz To 30 MHz

Radiated emission below 30MHz is measured in a 9m*6m*6m semi-anechoic
chamber, the measurements correspond to those obtained at an open-field

test site.
There is a comparison data of both open-field test site and semi-Anechoic
chamber, and the result came out very similar.

2.4.2 For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable
loss and attenuation factor between EUT conducted port and spectrum ana-
lyzer. With the offset compensation, the spectrum analyzer reading level is ex-
actly EUT RF output level.
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25 Test Configuration

Conduction Setup

Conducted Setup

Adapter Adapter

DC Power
Supply

lIHHIII

DC Power
Supply

EUT

DC Power
Supply

Radiated Setup

m

EUT

DC Power
Supply

Adapter

DC Power
Supply

DC Power
Supply

2.6 Control Unit(s)

AC Power-Line Conducted Emission Test Site: Conduction 1

EQUIPMEMNT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
PC GIGABYTE GB-BXI7H-4500 N/A MN/A MN/A
Adapter FSP GROUP INC. FSPOG5-REB N/A MN/A MN/A

Conducted Emission Test Site: Conducted 2

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CALDUE.
PC GIGABYTE GE-BXI7H-4500 N/A MN/A MN/A
Adapter FSP GROUP IMNC. FSP0O65-REB MN/A N/A N/A
Motebook Lenovao T440P PC-014TAK N/A N/A

Radiated Emission Test Site: SAC 2

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
PC GIGABYTE GB-BXI7H-4500 M/ N/A N/A
Adapter FSP GROUP INC. FSPOG5-REB M,/a MN/A MN,/a
MNotebook Lenovo T440P PC-D6LSWE N/A N/A
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3 SUMMARY OF TEST RESULTS

FCC Rules ISED Rules Description Of Test Result
AC Power Line Conducted

Emission

§15.207(a) | RSS-Gen §8.8 Compliant

§15.247(b)

3)
RSS-247 §5.2 a

§15.247(a)(2) RSS-Gen §6.7 Emission Bandwidth Compliant

RSS-247 §5.5 :
RSS-Gen §8.9 Radiated & Conducted Band

RSS-Gen §8.10 _Edge o Compliant
RSS-Gen §6.13 and Spurious Emission

RSS-247 §5.4 d Peak Output Power Compliant

§15.205
§15.209

§15.247(d)

§15.247(e) |RSS-247 §5.2b Power Spectral Density Compliant

§15.203 N/A Antenna Requirement Compliant
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4 DESCRIPTION OF TEST MODES

41 Operating Frequencies

Modulation of BW 20MHz
CHANNEL FR%agSNCY
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N WIN|=-

_ -
- O
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4.2 The Worst Test Modes and Channel Details

The EUT has been tested under operating condition.
Test program used to control the EUT for staying in continuous transmitting and receiving
mode is programmed.

3. Investigation has been done on all the possible configurations for searching the worst

N —

case.
The given UE is pre-scanned among below modes.
Single Multiple
Modulation Transmission Chain Transmission Transmission
Spatial Spatial
802.11b Cho Ch1|J Ch2|J Ch3 1TX [0 2TX
802.11¢ Cho Ch1|DJ Ch2|] Ch3 1TX 2TX
802.11 n Cho Ch1|D0 Ch2|d Ch3 1TX MIMO
802.11 ax Cho Ch1|d Ch2|J Ch3 1TX MIMO
4. Therefore, below summary is the modes of test configuration that yield the highest reading

and generate the highest emission chosen to carry out the relevantly mandatory test items.

5. Observations have been done for 802.11 ax available RU configurations below and found
that the lowest, highest and Full RU results higher emissions.
Only one RU can be enabled at any given time.
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802.11ax
26-tone RU 52-tone RU
RUO [-121: -96] RU37 [-121: -70]
RUL [-95: -70] RU38 [-68: -17]
RU2 [-68: -43] RU39 [17: 68]
RU3 [-42: -17) RU40 [70: 121]
RU4 | [-16:-4, 4 16] | Ru4l N/A
RUS [17: 42 RU42 N/A
RUG [43: 68] RU43 N/A
RU7 [70: 95] RU44 N/A
RUS [96: 121] RU45 N/A
RU9 N/A RU46 N/A
RU10 N/A RU47 N/A
RU1L N/A RU48 N/A
RU12 N/A RU49 N/A
RU13 N/A RUS0 N/A
RU14 N/A RUSL N/A
RU15 N/A RU52 N/A
RU16 N/A
RU index and| RYY N/A
subcarrier | RU18 N/A RUS3 [-122: -17)
range RU19 N/A RU54 [17:122)
RU20 N/A RUS5 N/A
RU2L N/A RUS6 N/A
RU22 N/A RUS7 N/A
RU23 N/A RUS8 N/A
RU24 N/A RUS9 N/A
RU25 N/A RU60 N/A
RU26 N/A
RU28 N/A RUBL | [-122: -2, 2:122]
RU29 N/A RU62 N/A
RU30 N/A RUB3 N/A
RU3L N/A RUG4 N/A
RU32 N/A
RU33 N/A
RU34 N/A
RU35 N/A
RU36 N/A
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Conducted
AVAILABLE TESTED DATA RATE | ANTENNA
MODE
CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11b 1to 11 1,3,6,9,11 DSSS 1 ChO
802.11g 1to 11 1’3’49;51’?’?’8’ OFDM 6 ChO/2TX
802.11n (HT20) 1to 11 1’3’4é51’?’?’8’ OFDM MCSO0 Ch0/2TX
802.11ax (HE20) 1to 11 1,3,6,9,11 OFDMA MCSO0 Ch0/2TX
RADIATED EMISSION TEST (BELOW 1 GHz)
AVAILABLE TESTED DATA RATE | ANTENNA
MODE CHAMNMEL CHAMNNEL MODULATION (Mbps) PORT
802 11g 110 11 6 OFDM 6 Ch/2TX
RADIATED EMISSION TEST (ABOVE 1 GHz)
AVAILABLE TESTED DATA RATE | ANTENNA
MODE CHAMNMEL CHAMNNEL MODULATION (Mbps) PORT
802 11b 110 11 1,3,6,9.11 DSS55 1 ChO
802 11g 110 11 1‘3‘42;51‘?‘?‘8‘ OFDM 6 ChO/2TX
802 11n (HT20) 110 11 1‘3‘4é51‘?‘?‘8‘ OFDM MCS0 Ch/2TX
802.11ax (HE20) 110 11 1:3:5:9:11 OFDMA MCS0 ChO/2TX

Note:

The field strength of radiated emission was measured as the EUT positioned in different orthog-
onal planes (E1/E2/H) based on actual usage of the EUT to pre-scan the emissions for deter-
mining the worst case scenario.
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5 MEASUREMENT UNCERTAINTY

Test Iltems Uncertainty
AC Power Line Conducted Emission +/- 2.32 dB
Output Power measurement +/- 1 dB
Emission Bandwidth +/- 1.53 Hz
Undesignable radiated emission measurement +/- 1.68 dB
Peak Power Density +/- 216 dB
Temperature +/- 0.7 °C
Humidity +/- 3 %
DC / AC Power Source +/- 1 %

Radiated Spurious Emission Measurement Uncertainty

+/- 2.8 dB 9kHz~30MHz
+/- 482 dB 30MHz - 1000MHz
+/- 4.37 dB 1GHz - 18GHz
+/- 421 dB 18GHz - 40GHz
+/- 2.8 dB 9kHz~30MHz
+/- 454 dB 30MHz - 1000MHz
+/- 437 dB 1GHz - 18GHz
+/- 421 dB 18GHz - 40GHz

Polarization: Vertical

Polarization: Horizontal

Note:

1. This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

2. The conformity assessment statement in this report is based solely on the test re-
sults, measurement uncertainty is excluded.
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6 MEASUREMENT EQUIPMENT USED

6.1 Emission from AC power line

AC Power-Line Conducted Emission Test Site: Conduction 1
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
EMI Test Receiver R&S ESR7 102525 02/18/2023 02/17/2024
Pulse Limiter SCHWARZBECK WTSD 9561F-N 793 06/22/2022 06/21/2023
LISN SCHWARZBECK MNSLK 8127 01040 08/23/2022 08/22/2023
LISN SCHWARZBECK MNSLK 8127 01041 10/25/2022 10/24/2023
Coaxial Cables EMC Instruments | EMCCFD300-BM-BM- 161207 06/22,/2022 06/21/2023
Corp. 3000
DC Power Supply Agilent E3640A MYA0005907 10/07/2022 10/06/2023
DC Power Supply Agilent E3640A KR93300208 09/08/2022 09/07/2023
Test Software audix e3 Ver. 9210322 N.C.R N.C.R

6.2 Conducted Measurement

Conducted Emission Test Site: Conducted 2
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL CAL DUE.
EXA Spectrum
KEYSIGHT N9010B MY59071541 07/14/2022 07/13/2023
Analyzer
Test Software SGS Radio Test Software Ver. 21 MN.C.R MN.C.R
Power Meter Anritsu ML2436A 2132007 09/21/2022 09/20/2023
Power Sensor Anritsu MA2411B 1911391 09/21/2022 09/20/2023
Power Sensor Anritsu MAZ2411B 1911392 09/21/2022 09/20/2023
DC Power Supply Agilent E3640A MYA0005907 10/07/2022 10/06/2023
DC Power Supply Gwinstek SP5-3610 GEVE56761 09/13/2022 09/12/2023
Attenuator KEYSIGHT 84948 TH6E0073121 12/14/2021 12/13/2022
Attenuator KEYSIGHT 84948 TH6E0073121 12/13/2022 12/12/2023
DC Block Mini-Circuits BLK-18-5+ 1 12/14/2021 12/13/2022
DC Block Mini-Circuits BLK-18-5+ 1 12/13/2022 12/12/2023
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6.3 Radiated Measurement

Report No.: TERF2211002258ER
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Radiated Emission Test Site: SAC 2

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Horn Antenna RF SPIN DRH18-E 210303A18-E5 02/24/2022 02/23/2023
Bi-log Antenna SCHWARZBECK VULB9168 9168-1278 02/25/2022 02/24/2023
Loop Antenna ETS.LINDGREN 6502 148045 10/05/2022 10/04/2023
Horn Antenna SCHWARZBECK BBHA9170 184 12/30/2022 12/29/2023
EXA Spectrum KEYSIGHT MNI010B MY¥59071541 07/14/2022 07/13/2023

Test Software Audix e3 Ver.9.210322 MN.C.R MN.C.R

DC Power Supply Agilent E3640A MYA0005907 10/07/2022 10/06/2023
DC Power Supply Agilent E3640A KR93200208 09/08/2022 09/07/2023
EMI Test Receiver R&S ESCI7 100759 08/22/2022 08/21/2023
Pre-Amplifier EMCI EMC330N 980826 08/31/2022 08/30/2023
Pre-Amplifier EMCI EMC118A455EE 980867 08/31/2022 08/30/2023
Pre-Amplifier EMCI EMC184045E 980135 10/27/2022 10/26/2023
Attenuator Mini-Circuit BW-510W2+ 2 12/13/2022 12/12/2023
Bandreject Filter EWT EWT-14-0166 M1 12/13/2022 12/12/2023
4GHz High Pass Filter Wl WHEKX4.0/18G-1055 22 12/13/2022 12/12/2023
Coaxial Cables EMCI EMCCFDA00-NM-NM- | RX Cable below 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC104-5M-5M-600 RX Cable below 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC105-5M-5M-2000 |  RX Cable below 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC104-SM-5M-10000|  RX Cable above 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC105-SM-5M-1000 |  RX Cable above 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC105-SM-5M-1500 | R¥ Cable above 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC105-SM-SM-2000 | RX Cable above 1G 08/31/2022 08/30/2023
Coaxial Cables EMCI EMCCFDA00-NM-NM- | RX Cable below 30M 08/31/2022 08/30/2023
Coaxial Cables EMCI EMC105-SM-5M-2000 | RX Cable below 30M 08/31/2022 08/30/2023
Site Cal SGS SAC2 N/A 08/31/2022 08/30/2023

NOTE: N.C.R refers to Not Calibrated Required.
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7 CONDUCTED EMISSION TEST

71 Standard Applicable

Frequency range within 150kHz to 30MHz shall not exceed the Limit table as below.

Limits
Frequency range (dBuV)
MHz Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50t0 5 56 46
5 to 30 60 50
Note
1.The lower limit shall apply at the transition frequencies
2.The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

7.2 EUT Setup

1. The conducted emission tests were performed in the test site, using the setup in accordance
with the ANSI C63.10:2013.

2. The AC/DC Power adaptor of EUT was plug-in LISN. The EUT was placed flushed with the
rear of the table.

3. The LISN was connected with 120Vac/60Hz power source.

7.3 Test Setup

L - LUE
B Wall Flug

&lcm

7.4 Measurement Procedure

1. The EUT was placed on a table which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
3. Repeat above procedures until all phases of power being supplied by given UE are completed

7.5 Measurement Result

Note: Refer to next page for measurement data and plots.
Note2: The * reveals the worst-case results that closest to the limit.
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AC POWER LINE CONDUCTED EMISSION TEST DATA

Report Number - TERF2211002258ER Test Site :Conduction 1
Test Mode :Operation (2.4G) Test Date :2023-03-02
Power :120V/60Hz Temp./Humi. :23.8/52
Probe L Engineer ‘Ricky Chen

Lewvel (dBuW)

a0
o
50 |
50 . |
40 1 5
. i
30 > 3
20 Peak
10
G0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS
MHz PK/QP/AV dBuV dB dBuVv dBuV dB
0.227 Peak 28.25 10.25 38.50 62.56 -24.05
0.263 Peak 16.65 10.25 26.90 61.34 -34.44
0.537 Peak 17.99 10.26 28.25 56.00 -27.75
0.870 Peak 23.35 10.34 33.69 56.00 -22.31
1.456 Peak 27.96 10.75 38.71 56.00 -17.29
1.847 Average 21.36 11.00 32.36 46.00 -13.64
1.847 QP 30.61 11.00 41.61 56.00 -14.39
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Report Number
Test Mode
Power

:TERF2211002258ER
:Operation (2.4G)
:120V/60Hz

Report No.: TERF2211002258ER
Page: 23 of 326

Test Site :Conduction 1
Test Date :2023-03-02
Temp./Humi. :23.8/52

Probe ‘N Engineer ‘Ricky Chen
80Lewel (dBuvw)
o
50
50
fu

40 1 TNS'IJ?

3 i
30 2
20 Peak
10

G0.15 0.2 0.5 1 2 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS

MHz PK/QP/AV dBuV dB dBuV dBuV dB
0.219 Peak 29.40 10.25 39.65 62.87 -23.22
0.537 Peak 18.71 10.26 28.97 56.00 -27.03
0.864 Peak 23.53 10.34 33.86 56.00 -22.14
1.349 Peak 2714 10.67 37.81 56.00 -18.19
1.479 Peak 28.40 10.77 39.16 56.00 -16.84
1.847 Average 21.63 11.00 32.63 46.00 -13.37
1.847 QP 30.56 11.00 41.56 56.00 -14.44
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8 PEAK OUTPUT POWER MEASUREMENT

8.1 Standard Applicable
8.2 Duty Cycle

Pre-analysis Check: While conducting average power measurement, duty cycle of each mode
shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient
ratio of duty cycle.

All duty cycle is pre-scanned, and result as obtained below shows only the most representative
ones where duty cycle is conducted as the given transmission with given virtual operation that

expresses the percentage.
8.3  Output Power

For systems using digital modulation in the 2400-2483.5 MHz bands, the limit for peak output
power is 1Watt and the e.i.r.p. shall not exceed 4 W.

If the transmitting antenna of directional gain greater than 6dBi are used the peak output power
form the intentional radiator shall be reduced below the above stated value by the amount in dB
that the directional gain of the Antenna exceeds 6dBi.

In case of point-to-point operation, the limit has to be reduced by 1dB for every 3dB that the direc-
tional gain of Antenna exceeds 6dBi.

Note:
As per section F. 2). e). (ii) of FCC KDB 662911 D01

If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

Nss | Nanr 2
2.8
. . . i=| k=1
DirectionalGain =10-log| -
'NANT

where
Each antenna is driven by no more than one spatial stream;
NSS = the number of independent spatial streams of data;
NANT = the total number of antennas
gik = 106K 20 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.
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8.4 Test Setup
8.4.1 Duty Cycle

Report No.: TERF2211002258ER
Page: 25 of 326

EUT

8.4.2 Output Power:

Attenuator

Spectrum

EUT

Attenuator

Power Sensor

Power Meter

8.5 Measurement Procedure

8.5.1 Duty Cycle:

1. Set span = Zero
2. RBW =8MHz
3. VBW = 8MHz,
4

. Detector = Peak
8.5.2 Output Power

—

Place the EUT on the table and set it in transmitting mode.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-

ance .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna

port to the power meter.

Power Meter:

It is used as the auxiliary test equipment to conduct the output power measurement.
4. Record the max. Reading as observed from Spectrum or Power Meter.

5. MIMO mode: offset is set with “measure and add 10 Log (N)” to measurement for MIMO
mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

* Note: The duty cycle factor and belowis compensated to obtain the maximum value of

measurement in average.
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8.6 Measurement Result

8.6.1 Duty Cycle:

Duty Cycle (%) Duty Factor (dB) 1T VBW setting
=Ton/ (Ton+Toff) | =10*og ( 1/Duty Cycle ) | (kHz) (kHz)

802.11b 98.90 0.05 0.12 0.01
802.11g 93.39 0.30 0.70 1.00
802.11n_20 92.97 0.32 0.75 1.00
802.11ax_20 97.89 0.09 1.03 2.00

8.6.2 Duty Cycle test plots

802.11b_20MHz_Chain0_2412MHz 802.11n_20MHz_Chain0_2412MHz
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8.6.3 Output Power

SISO
802.11b ChO
cH Freq. Data Power Pea:OSVZtert Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 1 69 19.44 30.00 PASS
3 2422 1 80 22.43 30.00 PASS
6 2437 1 80 22.45 30.00 PASS
9 2452 1 80 22.53 30.00 PASS
11 | 2462 1 69 19.52 30.00 PASS
802.11b ChO
Avg. Output -
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 1 69 16.76 30.00 PASS
3 2422 1 80 19.99 30.00 PASS
6 2437 1 80 19.98 30.00 PASS
9 2452 1 80 19.96 30.00 PASS
11 | 2462 1 69 16.59 30.00 PASS
802.11b Chl
cH Freq. Data Power Pea:osvl;trput Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 1 70 19.23 30.00 PASS
3 2422 1 80 21.65 30.00 PASS
6 2437 1 80 21.72 30.00 PASS
9 2452 1 80 21.63 30.00 PASS
11 | 2462 1 73 19.31 30.00 PASS
802.11b Ch1
Avg. Output _
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 1 70 16.51 30.00 PASS
3 2422 1 80 19.55 30.00 PASS
6 2437 1 80 19.53 30.00 PASS
9 2452 1 80 1951 30.00 PASS
11 | 2462 1 73 16.58 30.00 PASS
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802.11g Cho
cH Freq. Data Power Pea:oc\jvl;trput Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 6 62 21.49 30.00 PASS
3 2422 6 67 22.58 30.00 PASS
4 2427 6 70 23.46 30.00 PASS
5 2432 6 70 2351 30.00 PASS
6 2437 6 77 24.23 30.00 PASS
7 2442 6 73 24.27 30.00 PASS
8 2447 6 69 2354 30.00 PASS
9 2452 6 67 22.73 30.00 PASS
11 | 2462 6 63 21.78 30.00 PASS
802.11g Cho
Avg. Output .
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 6 62 14.77 30.00 PASS
3 2422 6 67 15.80 30.00 PASS
4 2427 6 70 16.93 30.00 PASS
5 2432 6 70 16.95 30.00 PASS
6 2437 6 77 18.67 30.00 PASS
7 2442 6 73 17.89 30.00 PASS
8 2447 6 69 16.82 30.00 PASS
9 2452 6 67 15.87 30.00 PASS
11 | 2462 6 63 14.84 30.00 PASS
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802.11g Chl
cH Freq. Data Power Pea:OC\I)VthUt Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 6 62 2131 30.00 PASS
3 2422 6 67 21.98 30.00 PASS
4 2427 6 72 23.19 30.00 PASS
5 2432 6 71 23.08 30.00 PASS
6 2437 6 78 23.19 30.00 PASS
7 2442 6 74 24.03 30.00 PASS
8 2447 6 72 22.98 30.00 PASS
9 2452 6 68 22.03 30.00 PASS
11 | 2462 6 63 2131 30.00 PASS
802.11g Ch1
Avg. Output .
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 6 62 14.72 30.00 PASS
3 2422 6 67 15.55 30.00 PASS
4 2427 6 72 16.88 30.00 PASS
5 2432 6 71 16.77 30.00 PASS
6 2437 6 78 18.56 30.00 PASS
7 2442 6 74 17.83 30.00 PASS
8 2447 6 72 16.78 30.00 PASS
9 2452 6 68 15.73 30.00 PASS
11 | 2462 6 63 14.64 30.00 PASS
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802.11n_HT_20M ChO
Peak Output -
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 MCS0 62 2147 30.00 PASS
3 2422 MCS0 68 2331 30.00 PASS
4 2427 MCSO 71 23.28 30.00 PASS
5 2432 MCS0 70 2347 30.00 PASS
6 2437 MCS0 75 23.97 30.00 PASS
7 2442 MCSO 75 24,03 30.00 PASS
8 2447 MCS0 70 23.68 30.00 PASS
9 2452 MCS0 68 22.74 30.00 PASS
11 | 2462 MCSO 59 21.04 30.00 PASS
802.11n_HT_20M ChO0
Avg. Output .
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 MCS0 62 14.64 30.00 PASS
3 2422 MCS0 68 15.95 30.00 PASS
4 2427 MCSO 71 16.80 30.00 PASS
5 2432 MCS0 70 16.78 30.00 PASS
6 2437 MCS0 75 17.96 30.00 PASS
7 2442 MCSO 75 17.82 30.00 PASS
8 2447 MCS0 70 16.95 30.00 PASS
9 2452 MCS0 68 15.98 30.00 PASS
11 | 2462 MCSO 59 13.81 30.00 PASS
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802.11n_HT_20M Ch1l
Peak Output -
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 MCSO 62 21.35 30.00 PASS
3 2422 MCS0 68 2241 30.00 PASS
4 2427 MCSO 71 22.79 30.00 PASS
5 2432 MCSO 72 22.73 30.00 PASS
6 2437 MCS0 75 22.80 30.00 PASS
7 2442 MCSO 75 22.94 30.00 PASS
8 2447 MCS0 72 22.61 30.00 PASS
9 2452 MCS0 69 22.22 30.00 PASS
11 | 2462 MCSO 59 20.87 30.00 PASS
802.11n_HT_20M Chl
Avg. Output -
Freq. Data Power Limit
CH Power RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 MCSO 62 1455 30.00 PASS
3 2422 MCS0 68 15.84 30.00 PASS
4 2427 MCSO 71 16.59 30.00 PASS
5 2432 MCSO 72 16.75 30.00 PASS
6 2437 MCS0 75 1757 30.00 PASS
7 2442 MCSO 75 17.53 30.00 PASS
8 2447 MCSO 72 16.78 30.00 PASS
9 2452 MCS0 69 15.94 30.00 PASS
11 | 2462 MCSO 59 13.69 30.00 PASS
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802.11ax HE 20M ChO
Peak Output -
Freq. | Data RU Power Limit
CH _ Power RESULT
(MHz) | Rate | Config set (dBm)
(dBm)
full 53 2443 30.00 PASS
1 2112 | MCso 26/0 54 2456 30.00 PASS
52137 55 2458 30.00 PASS
106/53 53 24.37 30.00 PASS
3 2422 |MCSO | full 64 25.08 30.00 PASS
6 2437 |MCSO | full 65 25.08 30.00 PASS
9 2452 |MCSO | full 65 24.98 30.00 PASS
full 53 24.27 30.00 PASS
11 | 2462 |mcso 26/8 54 24.25 30.00 PASS
52/40 55 24.34 30.00 PASS
106/54 54 24.26 30.00 PASS
802.11ax_HE_20M Ch0
Avg. Output -
Freq. | Data RU Power Limit
CH ! Power RESULT
(MHz) | Rate | Config set (dBm)
(dBm)
full 53 12.78 30.00 PASS
1 2112 | MCSO 26/0 54 12.98 30.00 PASS
52/37 55 12.99 30.00 PASS
106/53 53 12.83 30.00 PASS
3 2422 |MCSO | full 64 15.90 30.00 PASS
6 2437 |MCSO | full 65 15.82 30.00 PASS
9 2452 |MCSO | full 65 1591 30.00 PASS
full 53 12.82 30.00 PASS
11 | 2462 |mcso 26/8 54 12.87 30.00 PASS
52/40 55 12.96 30.00 PASS
106/54 54 12.88 30.00 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FRIESSAEREA » PLE &S RS EIME 2 B an B » FIIF IR SR PRBIOOR » A REA N EIFHT AT > R A E R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s74“ % 7 "% % 374 A £ Fl % 7 1§ 134 55

ARG QP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2211002258ER
Page: 33 of 326

802.11ax HE 20M Ch1
Peak Output -
Freqg. | Data RU Power Limit
CH , Power RESULT
(MHz) | Rate | Config set (dBm)
(dBm)
full 53 23.76 30.00 PASS
1 2112 | MCSO 26/0 53 23.72 30.00 PASS
52137 54 23.80 30.00 PASS
106/53 53 23.73 30.00 PASS
3 2422 |MCSO | full 64 24.23 30.00 PASS
6 2437 |MCSO | full 65 24.30 30.00 PASS
9 2452 |MCSO | 1ull 65 24.26 30.00 PASS
full 53 23.60 30.00 PASS
11 | 2462 [ Mcso 26/8 54 23.63 30.00 PASS
52/40 55 23.59 30.00 PASS
106/54 54 2343 30.00 PASS
802.11ax_HE_20M Ch1
Avg. Output -
Freq. | Data RU Power Limit
CH _ Power RESULT
(MHz) | Rate | Config set (dBm)
(dBm)
full 53 12.75 30.00 PASS
1 2112 | MCSO 26/0 53 12.67 30.00 PASS
52/37 54 1291 30.00 PASS
106/53 53 12.75 30.00 PASS
3 2422 |MCSO | full 64 15.87 30.00 PASS
6 2437 |MCSO | full 65 15.78 30.00 PASS
9 2452 |MCSO | full 65 15.70 30.00 PASS
full 53 12.57 30.00 PASS
11 | 2462 | MCso 26/8 54 12.61 30.00 PASS
52/40 55 12.89 30.00 PASS
106/54 54 12.62 30.00 PASS
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MIMO
802.11g_2TX
CH Freq. Data Power Pea;o(avitpm Ozfptzlt Eii\i/(er Limit RESULT
(MHz) Rate set (dBm)
Cho | Chl (dBm)
1 2412 6 53 | 1859 | 1854 2158 30.00 PASS
3 2422 6 67 | 22.86 | 21.96 25.44 30.00 PASS
6 2437 6 67 | 22.82 | 21.75 25.33 30.00 PASS
9 2452 6 67 | 22.89 | 21.83 25.40 30.00 PASS
11 | 2462 6 53 | 1857 | 18.21 21.40 30.00 PASS
802.11g_2TX
Freq. Data Power Avg. Output Total Avg. Limit
CH (MH2) Rate set Power Output Power (dBm) RESULT
Cho | Chl (dBm)
1 2412 6 53 | 11.81 | 11.78 14.80 30.00 PASS
3 2422 6 67 | 15.92 | 15.83 18.88 30.00 PASS
6 2437 6 67 | 15.93 | 15.69 18.82 30.00 PASS
9 2452 6 67 | 16.05 | 15.56 18.82 30.00 PASS
11 | 2462 6 53 | 11.89 | 11.46 14.69 30.00 PASS
802.11n_HT_20M_2TX
Freq. Data Power Peak Output Total Peak Limit
CH Power Output Power RESULT
(MHz) Rate set (dBm)
Cho [ Chi (dBm)
1 2412 MCS0 52 | 18.11 | 18.23 21.18 30.00 PASS
3 2422 MCSO 64 | 21.92 | 21.77 24.86 30.00 PASS
6 2437 MCS0 64 | 22.11 | 21.87 25.00 30.00 PASS
9 2452 MCS0 64 | 2229 | 2159 24.96 30.00 PASS
11 | 2462 MCSO 51 | 1839 | 18.21 2131 30.00 PASS
802.11n_HT_20M_2TX
CH Freq. Data Power Avi.o(a\fetrp ! OL-:tOptZ![ QZ\?vIer Limit RESULT
(MHz) Rate set (dBm)
Cho [ Chi (dBm)
1 2412 MCSO 52 | 1161 | 11.78 14.70 30.00 PASS
3 2422 MCS0 64 | 14.92 | 15.04 17.99 30.00 PASS
6 2437 MCS0 64 | 1497 | 14.96 17.97 30.00 PASS
9 2452 MCS0 64 | 15.08 | 14.73 17.92 30.00 PASS
11 | 2462 MCS0 51 | 11.06 | 1055 13.82 30.00 PASS
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802.11ax HE 20M_2TX
CH Freq. | Data | RU ) Power Pea:o(\?vl;pm Ozﬁr:zlt:?/\l/(er Limit RESULT
(MHz) | Rate |Config| set (dBm)
Ch0 | Chl (dBm)
full 40 | 2201 | 22.19 25.11 30.00 PASS
1 2112 | MCSO 2610 41 | 22.08 | 22.35 25.23 30.00 PASS
52/37 | 41 | 22.05 | 22.28 25.18 30.00 PASS
106/53 | 41 | 22.06 | 22.33 25.21 30.00 PASS
3 2422 [ MCSO | full 53 | 24.28 | 23.60 26.96 30.00 PASS
6 2437 | MCSO | full 53 | 2413 | 2355 26.86 30.00 PASS
9 2452 [ MCSO | full 54 | 24.30 | 2357 26.96 30.00 PASS
full 41 | 22.06 | 22.03 25.06 30.00 PASS
11 | 2462 | mcso 26/8 42 | 22.20 | 22.29 25.26 30.00 PASS
52/40 | 42 | 2204 | 22.11 25.09 30.00 PASS
106/54 | 42 | 2213 | 2231 25.23 30.00 PASS
802.11ax HE 20M_2TX
CH Freq. | Data | RU ) Power AV%OOWZ'[:’ ! Ozfptzl:\?v.er Limit RESULT
(MHz) | Rate |Config| set (dBm)
Ch0 | Chi (dBm)
full 40 9.53 | 9.99 12.78 30.00 PASS
1 2112 | MCSO 2610 41 9.66 | 10.07 12.88 30.00 PASS
52/37 | 41 9.65 | 10.02 12.85 30.00 PASS
106/53 | 41 9.64 | 10.04 12.86 30.00 PASS
3 2422 | MCSO | full 53 | 12.83 | 12.95 15.90 30.00 PASS
6 2437 [MCSO | full 53 | 12.71 | 12.61 15.67 30.00 PASS
9 2452 | MCSO | full 54 | 13.02 | 12.94 15.99 30.00 PASS
full 41 969 | 9.70 12.71 30.00 PASS
11 | 2462 | mcso 26/8 42 9.78 | 9.88 12.84 30.00 PASS
52/40 | 42 9.78 | 9.72 12.76 30.00 PASS
106/54 | 42 9.83 | 10.03 12.94 30.00 PASS
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SISO
802.11b Cho
Freq. Data Avg. Output Ante.nna EIRP Limit
CH (MH2) Rate Power Galh @Bm) | (@Bm) RESULT
(dBm) (dBi)
1 2412 1 16.76 3.20 19.96 36 PASS
3 2422 1 19.99 3.20 23.19 36 PASS
6 2437 1 19.98 3.20 23.18 36 PASS
9 2452 1 19.96 3.20 23.16 36 PASS
11 | 2462 1 16.59 3.20 19.79 36 PASS
802.11b Ch1
Freq. Data Avg.Output | Antenna |- cop || imit
CH (MH2) Rate Power Galh @Bm) | (@Bm) RESULT
(dBm) (dBi)
1 2412 1 16.51 3.20 19.71 36 PASS
3 2422 1 19.55 3.20 22.75 36 PASS
6 2437 1 19.53 3.20 22.73 36 PASS
9 2452 1 1951 3.20 22.71 36 PASS
11 | 2462 1 16.58 3.20 19.78 36 PASS
802.11g Cho
Freq. Data Avg.Output | Antenna |- c o || imit
CH (MH2) Rate Power Gal.n @Bm) | (dBm) RESULT
(dBm) (dBi)
1 2412 6 14.77 3.20 17.97 36 PASS
3 2422 6 15.80 3.20 19.00 36 PASS
4 2427 6 16.93 3.20 20.13 36 PASS
5 2432 6 16.95 3.20 20.15 36 PASS
6 2437 6 18.67 3.20 21.87 36 PASS
7 2442 6 17.89 3.20 21.09 36 PASS
8 2447 6 16.82 3.20 20.02 36 PASS
9 2452 6 15.87 3.20 19.07 36 PASS
11 | 2462 6 14.84 3.20 18.04 36 PASS
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802.11g Ch1
Freq. Data Avg.Output | Antenna | ciop || imit
CH (MH2) Rate Power Gal.n @Bm) | (@Bm) RESULT
(dBm) (dBi)
1 | 2412 6 1472 320 | 1792 | 36 PASS
3 | 222 6 1555 320 | 1875 | 36 PASS
4 | 2427 6 16.88 320 | 2008 | 36 PASS
5 | 2432 6 16.77 320 | 1997 | 36 PASS
6 | 2437 6 1856 320 | 2176 | 36 PASS
7| 242 6 1783 320 | 2103 | 36 PASS
8 | 2447 6 16.78 320 | 1998 | 36 PASS
9 | 2452 6 1573 320 | 1893 | 36 PASS
11 | 2462 6 14.64 320 | 1784 | 36 PASS
802.11n_HT_20M Ch0
Freq. Data Avg.Output | Antenna | e oo || imit
CH (MH2) Rate Power Galh @Bm) | (@Bm) RESULT
(dBm) (dBi)
1 | 212 MCS0 14.64 320 | 1784 | 36 PASS
3 | 2422 MCS0 15.95 320 | 1915 | 36 PASS
4 | 2427 MCS0 16.80 320 | 2000 | 36 PASS
5 | 2432 MCS0 16.78 320 | 1998 | 36 PASS
6 | 2437 MCS0 17.96 320 | 2116 | 36 PASS
7| 2442 MCS0 17.82 320 | 2102 | 36 PASS
8 | 2447 MCS0 16.95 320 | 2015 | 36 PASS
9 | 2452 MCS0 15.98 320 | 1918 | 36 PASS
11 | 2462 MCS0 1381 320 | 1701 | 36 PASS
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802.11n_HT_20M Chl
Freq. Data Avg.Output | Antenna |- c o || imit
CH (MH2) Rate Power Galh @Bm) | (@Bm) RESULT
(dBm) (dBi)
1 | 2412 MCS0 1455 320 | 17.75 | 36 PASS
3 | 222 MCS0 1584 320 | 1904 | 36 PASS
4 | 2427 MCS0 16,59 320 | 1979 | 36 PASS
5 | 2432 MCS0 16.75 320 | 1995 | 36 PASS
6 | 2437 MCS0 1757 320 | 2077 | 36 PASS
7| 242 MCS0 1753 320 | 2073 | 36 PASS
8 | 2447 MCS0 16.78 320 | 1998 | 36 PASS
9 | 2452 MCS0 15.94 320 | 1914 | 36 PASS
11 | 2462 MCS0 1369 320 | 1689 | 36 PASS
802.11ax_HE_20M Cho
Freq. | Data | Ry | AVO-OUtPut | Antenna | oo b
CH (MHz) | Rate | Config Power G&I!’] (dBm) Limit RESULT
(dBm) (dBi)

full 12.78 320 | 1598 | 36 PASS
| ge1o | veso 290 12.98 320 | 1618 | 36 PASS
52137 12.99 320 | 1619 | 36 PASS
106/53 1283 320 | 1603 | 36 PASS
3 | 2422 |MCSO| Tull 15.90 320 | 1910 | 36 PASS
6 | 2437 |MCSO| full 15.82 320 | 1902 | 36 PASS
9 | 2452 | MCSO| Tull 1591 320 | 1941 | 36 PASS
full 1282 320 | 1602 | 36 PASS
i | oasr | wicso |28 1287 320 | 1607 | 36 PASS
52/40 12.96 320 | 1616 | 36 PASS
106/54 12.88 320 | 1608 | 36 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FRIESSAEREA » PLE &S RS EIME 2 B an B » FIIF IR SR PRBIOOR » A REA N EIFHT AT > R A E R -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s74“ % 7 "% % 374 A £ Fl % 7 1§ 134 55

ARG QP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2211002258ER
Page: 39 of 326

802.11ax_HE_20M Ch1
Freq. Data RU Avg. Output Anterma EIRP o
CH (MH2) Rate | Config Power Galh (dBm) Limit | RESULT
(dBm) (dBi)

full 12.75 3.20 15.95 36 PASS

1 2112 | MCSO 26/0 12.67 3.20 15.87 36 PASS
52137 1291 3.20 16.11 36 PASS
106/53 12.75 3.20 15.95 36 PASS

3 2422 | MCSO full 15.87 3.20 19.07 36 PASS

6 2437 | MCSO full 15.78 3.20 18.98 36 PASS

9 2452 | MCSO full 15.70 3.20 18.90 36 PASS
full 12.57 3.20 15.77 36 PASS

11 | 2462 | MCSO 26/8 1261 3.20 1581 36 PASS
52/40 12.89 3.20 16.09 36 PASS
106/54 12.62 3.20 15.82 36 PASS
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MIMO
802.11g_2TX
(MHz) Rate _ (dBm) | (dBm)
Ch0 | Chl (dBm) (dBi)

1 2412 6 1181 | 11.78 14.80 3.20 18.00 36 PASS
3 2422 6 1592 | 15.83 18.88 3.20 22.08 36 PASS
6 2437 6 15.93 | 15.69 18.82 3.20 22.02 36 PASS
9 2452 6 16.05 | 15.56 18.82 3.20 22.02 36 PASS
11 | 2462 6 11.89 | 11.46 14.69 3.20 17.89 36 PASS

802.11n_HT_20M_2TX

(MHz) Rate _ (dBm) | (dBm)
Ch0 | Chl (dBm) (dBi)
1 2412 MCS0 1161 | 11.78 14.70 3.20 17.90 36 PASS
3 2422 MCSO 1492 | 9.70 17.99 3.20 21.19 36 PASS
6 2437 MCS0 1497 | 14.96 17.97 3.20 21.17 36 PASS
9 2452 MCS0 15.08 | 14.73 17.92 3.20 21.12 36 PASS
11 | 2462 MCSO 11.06 | 10.55 13.82 3.20 17.02 36 PASS

802.11ax_HE_20M_2TX

(MHz) | Rate [Config _ (dBm)
Cho | Chl (dBm) (dBi)
full 953 | 9.99 12.78 3.20 15.98 36 PASS
1 2112 | MCSO 26/0 | 9.66 | 10.07 12.88 3.20 16.08 36 PASS
52/37 | 9.65 | 10.02 12.85 3.20 16.05 36 PASS
106/53 | 9.64 | 10.04 12.86 3.20 16.06 36 PASS
3 2422 | MCSO | full | 12.83 | 12.95 15.90 3.20 19.10 36 PASS
6 2437 | MCSO | full | 1271 | 1261 15.67 3.20 18.87 36 PASS
9 2452 | MCSO | full | 13.02 | 12.94 15.99 3.20 19.19 36 PASS
full 9.69 | 9.70 12.71 3.20 1591 36 PASS
11 | 2462 | mcso 26/8 | 9.78 | 9.88 12.84 3.20 16.04 36 PASS
52/40 | 9.78 | 9.72 12.76 3.20 15.96 36 PASS
106/54 | 9.83 | 10.03 12.94 3.20 16.14 36 PASS
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9 EMISSION BANDWIDTH MEASUREMENT

9.1

Standard Applicable

The minimum 6 dB bandwidth shall be at least 500 kHz.

9.2

9.3

1.

2.
tenna port to the spectrum analyzer.
9.3.1

1.
2.

3.

4

Test Setup

EUT Attenuator Spectium

Measurement Procedure:

Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the an-

FCC measurements

The testing follows the Measurement Procedure of the KDB 558074 DO01.

Set the spectrum analyzer as

RBW= 100 kHz ,

VBW = 3 X RBW,

Span= 2 to 5 times of the OBW,

Sweep=auto, Detector = Peak, and Max hold.
Mark the upper and lower frequencies of -6dB.

Repeat above procedures until all test default channel is completed.

9.3.2 ISED measurements

1.
2.

The testing follows the Measurement Procedure of the RSS-Gen section 6.7.
Set the spectrum analyzer as

RBW= 1 % to 5% of 99% and -6dB Bandwidth ,

VBW = 3 X RBW,

Span= large enough to capture all products of the modulation process
Sweep=auto, Detector = Peak, and Max hold.

Mark the upper and lower frequencies of 99% and -6dB.

Repeat above procedures until all test default channel is completed.
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9.4  6dB Bandwidth
SISO
802.11b Ch0

Freq.
(MHz)

6dB BW
(kHz)

Limit
(kHz)

Result

2412

9092

=500

PASS

2437

9106

> 500

PASS

2462

9099

> 500

PASS

802.11g ChoO

Freq.
(MHz)

6dB BW
(kHz)

Limit
(kHz)

Result

2412

16340

=500

PASS

2437

16320

> 500

PASS

2462

16330

> 500

PASS

802.11n_HT_20M ChoO

Freq.
(MHz)

6dB BW
(kHz)

Limit
(kHz)

Result

2412

17570

=500

PASS

2437

17370

> 500

PASS

2462

173570 > 500 | PASS

802.11ax_HE_20M ChoO

Freq. RU 6dB BW Limit
(MHz) Config (kHz) (kHz)

2412 full 19110 =500 | PASS
2437 full 19070 =500 | PASS
2462 full 19140 =500 | PASS

Result
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802.11g ChO
] e T e
2412 16330 >500 | PASS
2437 16350 >500 | PASS
2462 16370 >500 [ PASS
802.11g Ch1
iR T ] e
2412 16370 >500 | PASS
2437 16370 >500 | PASS
2462 16380 >500 | PASS
802.11n_HT_20M ChO
Freq. 6dB BW Limit Result
(MH2) (kHz) (kHz)
2412 17340 >500 | PASS
2437 17580 >500 [ PASS
2462 17570 >500 | PASS
802.11n_HT 20M Ch1
Freq. 6dB BW Limit Result
(MHz) (kHz) (kHz)
2412 17620 >500 | PASS
2437 17610 >500 | PASS
2462 17630 >500 | PASS
802.11ax_HE_20M Cho
Freq. RU 6dB BW Limit Result
(MH2) Config (kHz) (kHz)
2412 full 19110 >500 | PASS
2437 full 19080 >500 | PASS
2462 full 19130 >500 | PASS
802.11ax_HE_20M Chl
Freq. RU 6dB BW Limit Result
(MH2) Config (kHz) (kHz)
2412 full 19140 >500 | PASS
2437 full 19140 >500 | PASS
2462 full 19150 >500 | PASS
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SISO

802.11b_20MHz_Chain0_2412MHz 802.11g_20MHz_Chain0_2412MHz

T T ‘Specirum Aratyzer 1 S5 |coo Moy
Spectram 1 5 |con o " | + Fraquency v
e s e s + £ Frgeny v Swepl SA ccusied BN Swept SA |Swept s Q
KEYSIGHT o A0 e M8 g FreaRa  CenerFreg 2URONIGIE (oo = KEYSIGHT it & IO MenX@  ToFeRe i AOONRGE e Fregueny smqs
R = iGen 70008 Freqhet S} -:hc..mm umﬁ: 2412000000 Goz e R bt T0® Fekst s F Can Low  Facho S Mo 2412000000 Griz
w Span " T i)
190 bl Fief Ll Offsed 11.20 8 30000 Mz i b Rl Ll Offset 11.20 68 30000 bz
YT ScalelDiv 10088 Rt Value 20,00 dBim
s_.:;mma Rt Value 20.00 dBim e o . GFoep
lih ! P v | ! i | g
Fieq Offsed i Freq Offset
0Hz | oHz
|
{Conter 2.41200 GHz #Video BW 300,00 kHz ‘Span 30 MHz {Conter 2.41200 GHz g EVideo BW 300,00 Kz ) Span 30 MHz,
{SRtes BW 100.00 kHz Swoep 2.50 ms {1001 pts| [ERes BW 100.00 kHz Sweep 253 ms {1001 pisy
2 Metrcs o 2 Wetrcs "
120008t 15,090 16482 Mz Total Power 15.5d8m
Tearwm Freq Enor | 556 HE W ofOBW Power | B/OH Tearsme Freq Emr | 10,578 kHz % of OBW Power 1L
Ll ] i1 L L0 £ 08 Bandwidth M T ] I FIT]
Mz i lhrd Dec 09, 2022 [~
a9 ? 50 -I:M;t\ .!')(1-9 el ”":mb__.‘\.
802.11b_20MHz_Chain0_2437MHz 802.11g_20MHz_Chain0_2437MHz
T T ‘Specirum Aratyzer 1 S5 |coo Moy
Spectram 1 5 |con o " | + Fraquency v
S i -8 vz + £ Frgeny v Swept SA Occiied BW Swept SA swepsa Q
KEYSIGHT rou 7 oA ZS0 e M8 g FreaRa  CenerFreg 2ANONINGIE (oo :EW'“‘P’ IO MnX@ T FeR S ORRGE e Fregueny
I Gale OF £ Fraqueeey mq’
R bdcen 708 FqRet ) #FGan low  RadoSd b 2G| et 1@ Frapet ms) [ G or: | Fadke G Mone Shivhrbintd
w =5 L] Span
1 G Y Ref Ll Offst 11.20 68 30000 Mtz bt = Y Rl Ot 1120 30000 Mtz
Sl 1008 Rt Value 20.00 dBim e m'm; . GFoep
ol ! ] ‘ 3000000 MHz [ i 3000000 MHz
[ T s ! =
[ 1 1T 'iam B W wn
| | Freq el ! Freq Ot
i 0Hz | oHz
! ‘ !
{Canter 243700 Gz #Video BW 300,00 kHz ‘Span 30 MHz {Conter 243700 GHz EVideo BW 300,00 Kz Span 30 MHz,
{SRes BW 100.00 kHz Swoep 2.50 ms {1001 pts| [ERes BW 100.00 kHz Sweep 253 ms {1001 pisy
2 Moy ' 2 M |
1201 N 02 d8m 16,485 Wiz Tk Power 187 8
Teanamé Freq Emor 13TH % of DEW Power H% .
0B Bancwcth | 0,106 MHz T ] [ £008 F:’"M:'“mm ‘:glm :s;mwm T rg;
D:mm! meiLTy
Dec 08, 2022 L] %A
aora? o5 8 5 X R R 52 W B8 3¢
802.11b_20MHz_Chain0_2462MHz 802.11g_20MHz_Chain0_2462MHz
‘Spectnam Anadyzer 1 S50 flees] (MG | |
Sl 54 Ocaeash Iswep s [sveptsa il s BN T peson St o + g s
KEYSIGHT rout ¢ a7 00 s NE Tng Fron Fan  Center Freq 852000000 Gy e 3 TE0 Vam @ g Frod Fam  [Coriey Froq SR GIE =N
I i o 0 s %0 Center Frequency m KEYSIGHT =t ] c:-g m% Oy seargs
EdGan 706 FreqRet W [5) HFOan Low  Rade St Hore 2402000000 GHe L ol TR 1T T T S Gan Low  Fado S Mo 2482000000 GHz _I
i L
T Span
e O | Red Ll Offsed 11.20 8 30 190 b Fief Ll Offsed 11.20 8 30000 Mz
| ScaieiDiv 10.0 68 Red Value 20.00 dBm
o G Sl 1008 Rt Value 20.00 dBim e
1 : 3000000 MHZ e ! 2000000 MHz
| s 1 s
jre=s ¥ 'ilim
Freq et I Fieq Oftsel
OHe | OHz
|
!
1
|Center 246200 Gz SVides BW 30000 164z Span 30 MHz (Cantar 246200 Ghtz £ides B 300.00 bz Span 30 MHz
[eRtes BW 100,00 kHz Swetp 2.5 ms {1001 pis) [#Fes B 100.00 kke Swesp 293 ms {1001 pts|
2Matrics vl 2 Motrcs Ul
- —
12,085 MHz 18,6 0Bm 18482 MH2 15.5dBm
Transm Freq Emoe 1,790 kHE WONH Trarsmt Freq Emor | 54T ke % of OBW Power | B/OH
rdBBancwidh | 8088 MHz B00cE x 0B Bancdwicth 1633 MHz T :] EIOL ]
3 Dec 08, 2022 meiLTy
29007 E o W B 90?50 +5: % B8 34

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SRR D

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/;7 #
t(886-2) 2299-3279 f (886-2) 2298-0488
| Member of SGS Group

AFPITRFAFAAERFRT 2
WWW.SgS.COﬂ’I.IW

B 134 5L




802.11n_20MHz_Chain0_2412MHz

Report No.: TERF2211002258ER

Page: 45 of 326

802.11ax_20MHz_Chain0_2412MHz

‘Specium Anaiyzer 1 S8 |con Moy Specinm Analyze 1
Swept SA Occusied BW "Iswept SA |Swepnsa + & e ‘Oecapied BW s Lo IR
KEYSIGHT rout & IpdZ S0 e G g FoeRa e Freg JIANNIIGHE (oo KEYSIGHT rout 7 IpdZ S0 e g FroeRn e Freg JAA0NIIGH  [oor
B o= e T ) o i e R ) gt i 2412000000 Gz |
v st 5) #FGan low  Fade St Mo N o Fieq ot 1 [5) #FGan low  Fade St Mo
2 Span 2 Span
10 b Rl Ll Offset 11.20 68 30000 Mz 10 b Rl Ll Offset 11.20 68 30000 N4z
s'.::.mms . R Value 20.00 dBm e s'.::.mms ! Rt Value 20,00 dBim : e
i ' 1,000000 MHE [ i H| 1,000000 MHE
=L | | =
I 1 = i a =
| Fieq Offsel ‘ | Fieq Offsel
! oMz { ! oHz
! | i
I |
{Corter 241200 GHz EVideo BW 300,00 Kz Span 30 MHz, {Corter 241200 GHz EVideo BW 300,00 Kz Span 30 MHz,
[ERes BW 100.00 kHz Sweep 253 ms {1001 pisy [ERes BW 100.00 kHz Sweep 253 ms {1001 pisy
2 Wetrcs | 2 Wetrcs |
7654 Mz Total Power 14.6.dBm 18572 Mz Total Power 21.198m
Tearsme Freq Emr | 16.363 KHE % of OB Power E 0L Tearsme Freq Emr | 17 TR0 RHE % of OB Power E 0L
08 Bandwidth 1757 MHE 168 FIr] 08 Bandwidth 1011 M2 168 ] FIr]
Diec 08, 2022 0 % Diec 18, 2022 LY
.qﬁiomzrs »’:%lﬁ;i\ .qﬁioanzlsw ”’:ﬁ £
802.11n_20MHz_Chain0_2437MHz 802.11ax_20MHz_Chain0_2437MHz
‘Specium Anaiyzer 1 S8 |con Moy Specinm Analyze 1
Swept SA Occusied BW "Iswept SA |Swepnsa + & e ‘Oecapied BW s Lo IR
KEYSIGHT rout 7 WpdZ S0 Al MB g Froefm  Cemerfreg JO7NOOGHE | KEYSIGHT ot 7 WpdZ S0 ASen ME g Froefm  Ceeter g JO7NOOGHE |
T ] Gate 0F 27 Gentes Frequency m T ] Gate 0F - Genter Frequency m
ExiGan 700G Froq Rl i 5) W G Low  Facho Sad ons 2437000000 Griz A o Fioq Fist inl [5) W Gan Low  Facho S Moo 243M000000 Griz
2 Span 2 Span
10 b Rl Ll Offset 11.20 68 30000 Mz 10 b Rl Ll Offset 11.20 68 30000 N4z
ScalelDiv 10088 R Value 20.00 dBm Scale/Ci 10088 Rt Value 20,00 dBim
Log CF Siep Log T | CF Siep
y | 1 000000 MHz 1 - H 3000000 MHZ
| =L 1 B T =L
{ I W v ! il v
oMz i H oHz
! |
|
[Corter 243700 GHz EVideo BW 300,00 Kz Span 30 MHz, [Corter 243700 GHz EVideo BW 300,00 Kz Span 30 MHz,
[ERes BW 100.00 kHz Sweep 253 ms {1001 pisy [ERes BW 100.00 kHz Sweep 253 ms {1001 pisy
2 Wetrcs ¥ 2 Wetrcs "
17,606 Mz Total Power 1749 dBm 18500 Mz Total Power 24.008m
Tearsme Freq Emr | 10503 KHE % of OB Power E 100 Tearsme Freq Emr | 283 % of OB Power E 1oL
08 Bandwidth 1757 MHE 168 FIr] 08 Bandwidth AT M 168 FIr]
Dec 08, 2022 0 % Diec 16, 2022 LY
."')F‘.? 4425 u’:mlﬁ;i\_ .qﬁioammw ”’:ﬁ LA
802.11n_20MHz_Chain0_2462MHz 802.11ax_20MHz_Chain0_2462MHz
‘Specium Anaiyzer 1 S8 |con Moy Specinm Analyze 1
Swept SA Occusied BW "Iswept SA |Swepnsa + & e ‘Oecapied BW s Lo IR
KEYSIGHT rout 7 WpdZ S0 Al MB g Froefm  Ceterfreg JEDOONOOGHE | KEYSIGHT ot 7 WpdZ S0 Al ME g Froefm  Ceeter g JEDOONOOGHE |
T ] Gate 0F -y Genier Frequency m T ] Gate 0F -y Genier Frequency m
ExiGan 700G Froq Rl i 5) W G Low  Facho Sad ons 24BZ000000 Griz A o Fioq Fist inl [5) W Gan Low  Facho S Moo 2482000000 Grix
2 Span 2 Span
10 b Rl Ll Offset 11.20 68 30000 Mz 10 b Rl Ll Offset 11.20 68 30000 N4z
ScalelDi 10 Rt Value 20,00 dBim ScalelDi 10 Rt Value 20,00 dBim
il s L , s
[ : 1 : : : - T t 3000000 MHZ [ t | 3000000 MHZ
1 1 = | L =
= 1 =
1 1 | 2 ! I | 2
oMz i H oHz
! |
|
[Corter 246200 GHz EVideo BW 300,00 Kz Span 30 MHz, [Corter 246200 GHz EVideo BW 300,00 Kz Span 30 MHz,
[ERes BW 100.00 kHz Sweep 253 ms {1001 pisy [ERes BW 100.00 kHz Sweep 253 ms {1001 pisy
2 Wetrcs | 2 Wetrcs |
17681 MMz Total Power 147 gBm 18380 MMz Total Power 206 gBm
Tearsme Freq Emr | 12588 KHE % of OB Power E 100 Tearsme Freq Emr | B350 kHz SO0 PoN | E 1oL
08 Bandwidth 1757 Mz 168 FIr] 08 Bandwidth 014 M 168 FIr]
Diec 08, 2022 0 % Diec 10, 2022 ¥4
.r)rd.? m. ”’:ﬁlﬁ;i\ .qﬁ.oﬁ:n:um ol £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SRR D

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % %374 A £ Fl % 7 1
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group

B 134 5L




Report No.: TERF2211002258ER
Page: 46 of 326

MIMO

802.11g_20MHz_Chain0_2412MHz 802.11g_20MHz_Chainl_2412MHz
eamianet 4 F o e WM‘"“WW‘ V|4 Lo SIS
Coompied e - I o R A2 00 P 0@ g FeeRin  CeelecFieg 2410000GE [ —
KEYSIGHT ot 5 FRETD AW (e e oo o P ﬁ :EYSIIE:T o parrbite 524 n:rmu:“ Settngs
Ll T Frog Rt et 5 o Gomlos  RadoSai Hons 241200000GH: [~ oAl [t W) i L i 8t e g -
w =5 L] Span
150k ' Aol Ll Dffset 11.20 68 3000 Mz 150, b Rl Lyl Dffset 11.20 0B 31000 Mz
}—mmﬂ ooy ol ScalDn 0.0 48 Ref Viahoe 20.00 dB o
Log CF Siep Log
= . 1 o 1 I I 1 .
|- Froq Ofsel I 1 Fieq Oftel
™ p ot - | |- e 3™
|center 241200 Gz ) Fideo BW 30,00 KA : Span 30 Wiz |Corter 241200 GHz * e BW 3900 kiz ’ Span 30 Wiz
[FRes BW 100,00 kiHz Sweep 2.03 ms (1001 pis)| [#Res BW 100.00 kHz Sweep 2.3 ms (1001 pis)|
20 v e n
16,488 Miriz Tolal Power e Deapied e
Transmit Frog Emor 18712 MM % of DEW Power 00% Transmit Freg Emor B350 W % of DEW Power 00%
08 Bardwt® 1053 ez xd8 40008 e i T B - D
Y R b Mar 08, 2023 ] pid
< et E =1 . 90 ? 1352940 B E £u |
802.11g_20MHz_Chain0_2437MHz 802.11g_20MHz_Chainl_2437MHz
SpeanmAnzer ! (350 |coo |mmcy & - Suect A b e I omeptsa Bvesa + ey
Saeet 54 Gocuries B |Suept s {swepe s + oy ¥ f 2 4
! e i KEYSIGHT it i oA 2S00 i 30 lag FeeRin  (Ceelr Freg 240000 Gt —
KEYSIGHT ot 5 a2 0 e M08 g Feefn  Geeler freq 500000 G2 (e 08 P Certes Feeuency || sengs
i [Guix 08 Mg 505 e Fieqey | suings o 70008 FreqRet it - 2437000000 GHE _J
B ™ taten s Feafet W5 Gan Lo Rade St Hene 243moomoGHz (|- L ExtGon 10068 FroqRet 5] Gomlow  RadoSd o
w o Span
150k ' Aol Ll Dffset 11.20 68 3000 Mz 150, b Rl Lyl Dffset 11.20 0B 31000 Mz
}—mmﬂ ooy ol ScalDn 0.0 48 Ref Viahoe 20.00 dB o
Log O Siep Leg
I oo 1 = 1 1 =1 | e
: L a0 I He ! 1 — I l?m
] ] Froq Ofsel I 1 Fieq Oftel
™ p —-— | - | ool
(Certer 243700 GHe ) a0 BW 3000 ke Span 30 Wiz (Cortar 243700 GHz ’ oo B 300,00 iz - Span 30 e
[FRes BW 100,00 kiHz [#Res BW 100.00 kHz Sweep 2.3 ms (1001 pis)|
20 v e n
LT L] A0 SR 1 Tota Power 157 chm
Transimé Feeq Enor 508 %6 of OEW Power #=00% Transmit Feeg Enor O %% of OEW Power w00 %
08 Bardwt® 1038 ez xd8 40008 e i et B - D
a el ?SEER W Dec 6, 2022 O %A
< o0t EE“'- .r]f‘.? 04740 'I:E%Kh
802.11g_20MHz_Chain0_2462MHz 802.11g_20MHz_Chainl_2462MHz
‘Specrum Analyoer | ! ! ‘Specrum Analyoer | ! !
Swect 54 = 'lgusa 'msa + G e Swect 54 = 'lgusa 'msa + ey o
|KEYSIGHT ot & ol 0 Pl NE g Feefin e JMNONGE (oo - \ |KEYSIGHT ot ¢ WodZ S0 P NE g Feefin e JMIOONGE (oo - \
R o cen 7@ FrqRel W) -chc-nmm ﬂ;ﬁ 2am0omoGH: | R o Gan T0® FreqRet WS qchc.,.“m m‘;ﬂ 24m000006H ||
L L
spm spm
1k ! Rt Lvl Offset 11.20 48 30.000 Mz 1 G Y Rt Lvl Offset 11.20 48 30,000 Mz
t.:;m'ma Rt Vahus 20,00 dBem T t.:;m'ma Rt Vahus 20,00 dBem T
1 t : : 3000000 MHz 1 i b 3000000 MH:
1 v 1 i [ t ] i ! ﬁ“"
{ Fieg Cffset ! 1 Fieg Ofset
oHe : { { oHe
Corse a0 GH2 oo BW 300,00 oz T spn s |Conter 246200 Gz ) ¥ideo B 390,00 Wiz Span 30 Mz
[eRes B 100.00 kitz Swoep 243 ms (1001 pts (#ftes B 100.00 Kz Swoep 2.93 ms (1001 pts|
2 Moincs. L] 2 Moincs. "
B Oceupid Barvsweth
1422 M2 Tolal Power [ 6,460 Mz Tolal Power [
Transeril Fres E | [l RoAEW Power | B0% Transeml Fre Enr | R RoAEW Power | w0%
5 Bardwii®) 1637 Mz xiE £0008 5 Bardwii®) 1638 1z xiE £0008
€90 ?%EF Bl S Ir €90 7?%EF Bl S Ir

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11n_20MHz_Chain0_2412MHz

Report No.: TERF2211002258ER
Page: 47 of 326

802.11n_20MHz_Chainl_2412MHz

bt g o bt o IR
KEYSIGHT ont i [T TR T T T T —— T KEYSIGHT ot i 20 e M g Feefin  CeerFe JTONONGE o —
{Gale 08 Rorgihoid >50%0 TEGUenCy Seftings. Gale OF Rorgihoid 5050 PRuEnCy Settings.
RL o v Freq Rt It (5] WFCan low  Rado St Hons 2412000000 GHe —J RL o o o Fre Ret 1 (5] WF Can low  Rado St Hons 2412000000 GHe —J
2 = o =
1k b Rl Lvl Offset 112008 30000 Mz i b Rl Lvl Offset 112008 31000 Mz
ScalelDiv 10.0 48 Ref Ve 20,00 4B ScalelDiv 10.0 48 Ref Ve 20,00 4B
Log OF ap Log OF ap
[ 1 1 1 3000000 MHz 1 1 - 3000000 MHz
I { [ = | i =
!  —— 2 | W
| Freq Offsst Fieq Offeet
| oHe oHe
|
{Conter 241200 GHz : Bifidec BW 300,00 kHz " Span 30 MHz {Conter 241200 GHz Bifidec BW 300,00 kHz ’ Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Metrics. L 2 Metrics. .
11784 MHz Totd Power 187 c8m 17457 MHz
Transimit Freq Emor | ABE %% of OEW Power WS Transmi Freg Emr | 44T %% of OEW Power WS
B Bandwi® 1734 Wiz xd8 £0008 B Bandwi® 1762 W xd8 £0008
Mar 08, 2003 ] LY Mar 08, 2003 ] LY
'qr‘.?n-mu -I:f A 'qr‘.?n-mu '::E A
802.11n_20MHz_Chain0_2437MHz 802.11n_20MHz_Chain1_2437MHz
Swect SA Y e 'iﬂy Emsn + 8 ey o Swect SA Y e 'iﬂy Emsn + B e
KEYSIGHT ont i 2 N0 e NE g Feefin e Fe dOTOONGE o T KEYSIGHT ot i 2 N0 e NE g Feefin e Fe dOTOONGE o —
{Gale 08 050 TeGUenCy Seftings. Gale OF Rorgihold 5050 PRGuEnCY Settings.
i ' ExGan 7006 FreqRet i) F Gan low Rado S Honw 2437000000 GHz —J i ' ExGan 7006 FreqRet i) HF Gan low  Fado St Hone 2437000000 GHE —J
2 = o =
1k b Rl Lvl Offset 112008 30000 Mz i b Rl Lvl Offset 112008 31000 Mz
ScalelDiv 10.0 48 Ref Ve 20,00 4B ScalelDiv 10.0 48 Ref Ve 20,00 4B
Log OF ap Log OF ap
[ 3000000 MHz 1 1 i 1 3000000 MHz
= | I [ =
Fieq Offset Fieq Offeet
OHe OHe
{Conter 243700 GHz Bifidec BW 300,00 kHz Span 30 MHz {Conter 243700 GHz Bifidec BW 300,00 kHz ’ Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Metrics. L 2 Metrics. .
AT.761 MHz Total Powsr 153 c8m TS MHE Total Powsr 1558m
Transmi Freg Emr | 2181 Iz %% of OEW Power WS Transimit Freq Emor | 24T %% of OEW Power WS
B Bandwi® e xd8 £0008 B Bandwi® 1781 Wi xd8 £0008
Dec 05, 2002 J CE] (s Dec 05, 2002 J CE] (s
. D) F . ? T8 l:: E LE] o | . b F . ? TR l:: E L] |
802.11n_20MHz_Chain0_2462MHz 802.11n_20MHz_Chainl_2462MHz
bt g o bt o IR
KEYSIGHT ont i 20 e N g Feefin  CerFe JENNONGE o T KEYSIGHT ot i [T TR T T T T T — —
{Gale 08 ookt >50%0) TEGUenCy Seftings. Gale OF Rorgihoid 5050 PRuEnCy Settings.
Iy e Mg Ak Freg Rt 1ok (5) W Gan low  Rado S Hone 242000000 GHz —J i Megn: Aukey Freq Rt Int (5] W Gan low  Rado S Hone 2462000000 GHr —J
2 = o =
1k b Rl Lvl Offset 112008 30000 Mz i b Rl Lvl Offset 112008 31000 Mz
ScalelDiv 10.0 48 Ref Ve 20,00 4B ScalelDiv 10.0 48 Ref Ve 20,00 4B
Leg I OF ap Log OF ap
[ 1 1 1 3000000 MHz 1 1 i 1 3000000 MHz
l ] | =] | i | =]
{ W v ] b1l W v
| Freq Offset Freq Offeet
| ok oHe
|
[Conter 246200 GHz : Bifidec BW 300,00 kHz ’ Span 30 MHz [Conter 246200 GHz Bifidec BW 300,00 kHz ’ Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Metrics. L 2 Metrics. .
1T 487 MHz Total Powsr 15.8 cBm 17862 MHz Total Powsr 19.268m
Transimit Freq Emor | 351 %% of OEW Power WS Transmi Freg Emr | ATET Iz %% of OEW Power WS
B Bandwi® 1757 Wiz xd8 £0008 B Bandwi® T8I xd8 £0008
Mar 08, 2003 ] LY Mar 08, 2003 ] LY
. r] F . ? 11853 PM l:: E o . r] F . ? 1AR1IPM p:: E |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESS AR MRS ENE AR G B3 [RIR ARSI PREEOOR » AR AREANFER/T A > AT EM D1 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11ax_20MHz_Chain0_2412MHz

Report No.: TERF2211002258ER

Page: 48 of 326

802.11ax_20MHz_Chain1_2412MHz

bt g o bt o IR
KEYSIGHT ot OAZS00 e g FeeRin  CocerFieg ONONGE [ — KEYSIGHT ot 7 OAZS00 e g FeeRin  CocerFieg ONONGE [ —
B e Froq Rel I (5] HF Gan Low  Rado S Mo 2412000000 GHr —J B oam Froq Rel I (5] HF Gan Low  Rado S Mo 2412000000 GH —J
2 = o =
1k b Rl Lvl Offset 1240 1B 30000 Mz i b Rl Lvl Offset 1240 1B 31000 Mz
ScaliDiv 10.0 68 Rl Value 20.00 dBim & 50 ScaliDiv 10.0 68 Rl Value 20.00 dBim e
i | 3000000 MHz i ‘ | - 3000000 MHz
f =T . H [ =1
i ™ 3 o | e
Freq Offset | Freq Cffset
1 oHe . OHz
{Conter 241200 GHz Fideo BW 300,00 ke Span 30 MHz {Conter 241200 GHz Fideo BW 300,00 ke Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Matncs L] 2 Matncs L3
18581 MHz Total Power 154 cBm 18567 MHz Total Power 19.468m
Transmt Freg Enr | 4384 iz % of OB Power wo% Transmt Freg Enr | TH8 iz % of OB Power wo%
0B Bandwian 1211 a8 S0 0B Bandwian L1 W a8 S0
Mar 18, 2023 j vl Mar 18, 2023 j g :
a50'n ? 14250 PM -I:E £ C e | ? 14320 PM 'I:E £ i
802.11ax_20MHz_Chain0_2437MHz 802.11ax_20MHz_Chainl_2437MHz
bt g o bt o IR
KEYSIGHT ot OAZI00 e g FeeRin  CocerFreg ADUONGE [ — KEYSIGHT ot 7 OAZI00 e g FeeRin  CocerFreg ADUONGE [ —
{Gale 08 Rorgihold 5050 equency Seffings. Gale OF Augitiod 5050 RGUENCY Settings.
il ey o Freq Rt It (5] WF Can low  Rado St Hons 2437000000 GHe —J i e A Fre Ret 1 (5] WF Can low  Rado St Hons 2437000000 GHe —J
2 = o =
1k b Rl Lvl Offset 112008 30000 Mz i b Rl Lvl Offset 112008 31000 Mz
ScaliDiv 10.0 68 Rl Value 20.00 dBim & 50 ScaliDiv 10.0 68 Rl Value 20.00 dBim e
i t 3.000000 MHz i t 3.000000 MHz
| = : =1
il L L il L L
! Freg Oftset ! Freg Oftset
! ™ ! OHz
| |
I I
{Conter 243700 GHz Fideo BW 300,00 ke Span 30 MHz {Conter 243700 GHz Bifidec BW 300,00 kHz Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Matncs L] 2 Matncs L3
18,968 MHz Total Power 19.568m 18570 MHz
Transmt Freg Enor | ER L of OB Fower ETY Transmt Freg Enor | 2817 itz % of OB Power wo%
0B Bandwian 1008 Wiz a8 S0 0B Bandwian L1 a8 S0
Dec 16, 2022 ! A Dec 16, 2022 ! A :
. 2 )l . ? s.w;sm . o E | . 2 )l . ? 5an§nm . e E raul e
802.11ax_20MHz_Chain0_2462MHz 802.11ax_20MHz_Chainl_2462MHz
bt g o bt o IR
KEYSIGHT ot OAZI00 e g FeeRin  CocerFieg JEONONGE [ — KEYSIGHT ot 7 OAZI00 e g FeeRin  CocerFieg JEONONGE [ —
{Gale 08 Rorgihoid 5050 equency Seffings. Gale OF Augitiod 5050 PEGUENCY Settings.
il ey o Freg Rt 1ok (5) W Gan low  Rado S Hone 242000000 GHz —J i e A Freq Rt Int (5] W Gan low  Rado S Hone 2462000000 GHr —J
2 = o =
1k b Rl Lvl Offset 1240 1B 30000 Mz i b Rl Lvl Offset 1240 1B 31000 Mz
u'r:;umma Rl Value 20.00 dBim : & 50 u'r:;umma Rl Value 20.00 dBim X e
> I =] . t [ =ae
F 8 al ™ 3 t | e
Fieq Offset Fieq Offset
1 oHe . - OHz
{Conter 248200 GHz Fideo BW 300,00 ke Span 30 MHz {Conter 248200 GHz Bifidec BW 300,00 kHz Span 30 MHz
[#Res BW 10000 kz Sweep 2.3 ms (1001 pis)| [#Res BW 10000 kz Sweep 2.3 ms (1001 pis)|
2 Matncs L] 2 Matncs L3
18577 MHz Total Powsr 1558 85T MHE Total Power 19.0 cBm
Transmt Freg Enr | 545 1z % of OB Power W% Transmt Freg Enr | AAm % of OB Power wo%
0B Bandwian L1 a8 S0 0B Bandwian TL15 M a8 S0
Mar 18, 2023 j vl Mar 18, 2023 j g :
a50'n ? 12811 PM o E £ C e | ? 12841 PM ol E £ i

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESS AR MRS ENE AR G B3 [RIR ARSI PREEOOR » AR AREANFER/T A > AT EM D1 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




9.5
SISO

99% Bandwidth

802.11b ChO

Freq.
(MHz)

99% BW
(MHz)

2412

12.104

2437

12.94

2462

12.078

802.11g ChO

Freq.
(MHz)

99% BW
(MHz)

2412

17

2437

17.024
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17.003
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Freq.
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99% BW
(MHz)
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2437
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18.083
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Freq.
(MHz)

RU
Config

99% BW
(MHz)

2412

full

19.15
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full
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full

19.155
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Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2412 17.004 2412 16.79
2437 17.205 2437 16.774
2462 17.012 2462 16.774

802.11n_HT20M Ch0

802.11n_HT20M Chi

Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2412 18.074 2412 17.881
2437 18.183 2437 17.864
2462 18.094 2462 17.874

802.11ax_HE20M ChO

802.11ax HE20M Ch1l

Freq.

RU

99% BW

Freq.

RU

99% BW

(MHz) Config (MHz) (MHz) Config (MHz)
2412 full 19.154 2412 full 19.119
2437 full 19.167 2437 full 19.088
2462 full 19.13 2462 full 19.119
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10 CONDUCTED BAND EDGES AND SPURIOUS EMISSION MEASUREMENT

10.1 Standard Applicable

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the in-
tentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits.

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a) & RSS-
Gen §8.10, must also comply with the radiated emission limits specified in §15.209(a) & RSS-Gen
§8.9.

10.2 Test Setup

EUT Attenuator Spectrm

10.3 Measurement Procedure

10.3.1 Reference Level of Emission Limit:

1. Set analyzer center frequency to DTS channel center frequency.
The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas.
Guidance .

3. Set the span to 1.5 times the DTS channel bandwidth.
4. Setthe RBW = 100kHz & VBW = 300 kHz.

5. Detector = peak.

6. Sweep time = auto couple.

7

8

9.

1

N

Trace mode = max hold.
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.

0.MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.
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10.3.

Note:

0.
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2 Conducted Band Edge:

To connect Antenna Port of EUT to Spectrum.

The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

Set start to edge frequency, and stop frequency of spectrum analyzer so as to encompass the
spectrum to be examined.

Set the spectrum analyzer as RBW=100 kHz, VBW=300 kHz, Detector = Peak, Sweep = auto
Mark the highest reading of the emission as the reference level measurement.

Set DL as the limit = reading on marker of reference level measurement — 20dBm

Mark the highest readings of the emissions outside of 2400MHz~2483.5MHz.

Repeat above procedures until all default test channel (low, middle, and high) was complete.

MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

3 Conducted Spurious Emission:

To connect Antenna Port of EUT to Spectrum

The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

Set RBW = 100 kHz & VBW= 300 kHz, Detector =Peak, Sweep = Auto.
Allow trace to fully stabilize.

Use the peak marker function to determine the maximum power level in any 100 kHz band
segment within the fundamental EBW.

Repeat above procedures until all default test channel measured were complete.

MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

For test of MIMO mode, the highest emission of worst case employing Measure and add
10 log (N) technical is reported on this report after the comparison between Main Antenna
at single transmitting mode and Aux that yields the higher value. The MIMO transmitting
mode produces higher value of outcome.
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10.4 Measurement Result

SISO

802.11b ChO

802.11g Cho
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Reference Level of Limit Reference Level of Limit 802.11g mode
Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MH2) (dBm) (dBm) (MHz) (dBm) (dBm)
2412 7.59 -12.41 2412 433 -15.67
2437 11.13 -8.87 2437 743 -12.57
2462 7.44 -12.56 2462 4.26 -15.74

802.11n_HT_20M Cho

802.11ax_HE_20M Ch0

Reference Level of Limit 802.11n20 MODE

Reference Level of Limit 802.11ax20 mode

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MH2) (dBm) (dBm) (MH2) (dBm) (dBm)
2412 331 -16.69 2412 7.37 -12.63
2437 6.71 -13.29 2437 3.88 -16.12
2462 3.25 -16.75 2462 7.23 -12.77
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802.11g Cho

802.11g Chl
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Reference Level of Limit 802.11g mode

Reference Level of Limit 802.11g mode

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MHz) (dBm) (dBm) (MHz) (dBm) (dBm)
2412 1.52 -18.48 2412 1.59 -18.41
2437 454 -15.46 2437 443 -15.57
2462 1.87 -18.13 2462 157 -18.43

802.11n_HT_20M Ch0

802.11n_HT_20M Ch1

Reference Level of Limit 802.11n20 MODE

Reference Level of Limit 802.11ac20 MODE

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MHz) (dBm) (dBm) (MHz) (dBm) (dBm)
2412 1.34 -18.66 2412 1.10 -18.90
2437 3.66 -16.34 2437 3.58 -16.42
2462 -0.16 -20.16 2462 0.21 -19.79

802.11ax HE_20M Ch0
Reference Level of Limit 802.11ax20 mode

802.11ax HE_20M Chl
Reference Level of Limit 802.11ax20 mode

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MHz) (dBm) (dBm) (MHz) (dBm) (dBm)
2412 7.73 -12.27 2412 733 -12.67
2437 -0.60 -20.60 2437 -0.01 -20.01
2462 131 -18.69 2462 2.08 -17.92

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSAEREA » PLE &S RS EIME 2 B an B » FIIF IR SR PRBIOOR » A REA N EIFHT AT > R A E R -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s74“ % 7 "% % 374 A £ Fl % 7 1§ 134 55

t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw

Member of SGS Group

SHERAERGT AR



SISO

802.11b_20MHz_Chain0_2412MHz

Report No.: TERF2211002258ER
Page: 60 of 326

802.11g_20MHz_Chain0_2412MHz

=+ G o =+ & e
KEYSIGHT bt B WpdZ 500 #ABn NdR NG BeatWide g Type: Log Power =T KEYSIGHT beut 5 bpd 1500 sAmen N PNO Pl g Type: Log Pt ——
= G OF T Py RN v O R G OF T Py RN v O
N o Fioq Fist inl [5) IF Gan Low B 24t00000GH L A o Fioq Fist inl [5) IF Gan Low B Ao
w Sig Track 0F NN NN w Sig Track 0F NN NN
T 1 % T 1 5
15pscum " Wi Ui Sl Mirt 2411 510 GHz, ysmoourc 15pscum " Wi Ui Sl Mikrt 2413 30 G a4 stooomra
‘Scale/Div 10 08 Reef Level 20,00 d8m 7.58 dBM) ) saept spn ‘Scale/Div 10 08 Ref Level 20.00 d8m 4,33 dBM) ) saept spn
Log §1 i i i T Zem Spen Log v ¥ Zero Span
s Fut n ' b 4, Fut n
St Freq St Freq
2ADS181000 GHe = 2300745000 G
Stop Freq Stop Freq
2AUBEI000 GHz 24000 G
i l AUTOTUKE i AUTOTURE
(Center 2412000 GHz Piieo B 300 kHe ‘Span 1364 MHz (Center 241200 GHz Piieo B 300 kHe ‘Span 24.51 MHz
\eRes BW 100 ki Sweep 1.38 ms (1365 pis) CF Siep (eRes BW 100 ki Sweep 245 ms (2452 ps) CF Siep
5 ke Tatie | 1363800 M 5 ke Tatie Ll
P—— ] futta P——
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe
F Freq Ofiset 7 .
3] OHz 3]
4 4
5] 5]
] : ]
Dex 09, 2022 L¥ Dec 09, 2022 L¥
ancd 9 E13PM e % FA) C N | 9 5705 PM ol % FA)
802.11b_20MHz_Chain0_2437MHz 802.11g_20MHz_Chain0_2437MHz
=+ G o =+ & e
KEYSIGHT bt B WpdZ 500 #ABn NdR NG BeatWide g Type: Log Power =T KEYSIGHT beut 5 bpd 1500 sAmen N PNO Pl g Type: Log Pt ——
= G OF T Py RN i O R G OF T Py RN i O
N o Fioq Fist inl [5) IF Gan Low B 24300000 Gk L A o Fioq Fist inl [5) IF Gan Low B A0 G
w Sig Track 0F NN NN w Sig Track 0F NN NN
T Span
1 Spuscrum Ui Ref Lvi Ofset 11.20 88 Mkri 2.4315 E!P;SdGBHZ 13 530000 MHz 1 Spuscrum Ui i U bt 30 Mikri ‘7_43;.;23 QEHZE 24 4800000 MHz
‘Scalellw 10 08 Reef Level 20,00 6B 1.13 dBm) ‘Scalellw 10 08 Reef Level 20,00 6B 43 dBm|
e Se———— = s s £
St 1 : i - Fufl Span , 1 el L L Fufl Span
St Freq St Freg
24170500 GHr — 2AZTBIO00 GHr
Stop Freq Stop Freq
244329500 G 2ASER0000 G
i l AUTOTUKE i AUTOTURE
(Center 2437000 GHz Piieo B 300 kHe ‘Span 12,68 MHz (Center 243700 GHz Piieo B 300 kHe ‘Span 2448 MHz
(eRes BW 100 ki Sweep 1.07 ms. (1367 pis} CF Siep \eRes BW 100 ki Sweep 245 ms (2448 pis) CF Siep
5 ke Tatie | 1365300 M 5 ke Tatie Ll
P—— ] futtn P——
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe
z z -
3] 3
4 4
5] 5]
] : ] :
Dec 09, 2022 L¥ De 10, 2022 L¥
.qp.?nwww m”% FA) .r)r‘.?|m|m »-”% FA)
802.11b_20MHz_Chain0_2462MHz 802.11g_20MHz_Chain0_2462MHz
=+ G o =+ & e
KEYSIGHT bt B WpdZ 500 #ABn NdR NG BeatWide g Type: Log Power =T KEYSIGHT beut 5 bpd 1500 sAmen N PNO Pl g Type: Log Pt ——
= G OF T Py RN v o O R G OF T Py RN v o O
N Ao Fieq ot 1 [5) IF Gan Low K 24620000006 L N Ao Fieq ot 1 [5) IF Gan Low K demoooock:
w Sig Track 0F NN NN w Sig Track 0F NN NN
— Spn iS5
1 gt | Ref Ll Offset 1120 08 Mkri 2.483 515 GHZ) 1y ouso00utz 1 Spocun o T MKr1 2463 230 GHz| 34 sosommo s
‘Scale/Div 10 08 Reef Level 20,00 58 7.44 dBM) ) saept 5pn ‘Scale/Div 10 08 Ref Level 20.00 d8m 4.26 dBM) ) saept spn
I —— - o I — — 25, 1 o
, | ak . ¥ | ! Fufl Span L | ST TR [V P 4 - _..»..__ T 3 T Full Spn
2ASEITSTS0 GHr — 1 1 1 1 T t 2A4U752500 GHe
Stop Freq Stop Freq
24BN G 2ATHTH00 Gz
i l AUTOTUKE i AUTOTURE
(Center 2462000 GHz Piieo B 300 kHe ‘Span 1265 MHz (Center 246200 GHz Piieo B 300 kHe ‘Span 24.50 MHz
(eRes BW 100 ki Sweep 107 ms. (1366 ps) CF Siep \eRes BW 100 ki Sweep 245 ms (2451 pis) CF Siep
5 ke Tatie | 1364850 M 5 Mk Tabie Ll 2448500 Mz
] futta P—— ] futta
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Moge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Man
F : Freq Ofiset 7
3] OHz 3]
4 4
5] 5]
] : ]
De 09, 2022 L¥ Des 10, 2022
. !') (1 . ? 10:48:29 PM u’: i . !') (1 - ? 12:08:08 AM ”’:

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




Report No.: TERF2211002258ER
Page: 61 of 326

802.11n_20MHz_Chain0_2412MHz 802.11ax_20MHz_Chain0_2412MHz
il G o il B e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume S KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFogeny oo |
LI vo Freq Rl ol [5) E.G'nmlm e b 1T FG pan Fieq Rt 1ot [5) E.G'nmlm e W 0000 | )
w Sig Tack OF PNNNNN = ™ Sig Tack OF PNNNNN =
15pscum | vk 13k Mikr 2.413 230 GHel 2 yapcoure 15pecem | R Mkr1 2.404 356 GHz{. 23 ssncoo sz
‘Scale/Div 10 08 Ref Level 20.00 cBm 3.31 dBm| ScalelDiv 10 08 Reef Level 20,00 dBm 7.37 dBm|
T e e — T3 s m— A S — ()
it ] ol I - h | WSS WU WYY N B ] -
2306500500 Ghr s 1 t 1 T . 23TBTS00 G
| suprg ot il ] I e
2425177500 G 242500 GHz
i AUTOTUNE . AUTOTURE
(Center 241200 GHz Piieo B 300 kHe ‘Span 26,36 MHz Canter 241200 GHz 1o BW 300 kHz Span 28,67 MHz]
s st p 244 ms 37 ps} CF Svp fs o1 100bre Sveep 237 ms 253 s
5 Mk Tabie " EE000 Wt o Y
P—— ] futtn —
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Mooe | Trace | Scale X ¥ Function | Function Wiath | Function Vake_|
z F
3 3
4 LIS
5 5
: I | | | . H | | | | | .
290l ? 5N S T Q90 ? s Sl T
802.11n_20MHz_Chain0_2437MHz 802.11ax_20MHz_Chain0_2437MHz
i G e ik G g e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume S KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 CoerFogeny oo |
LI vo Freq Rl ol [5) E.G'nmlm e HRWHH gaaooo000GHz FG pan Fieq Rt 1ot [5) E.G'nmlm e R oo g
w Sig Tack OF PNNNNN = ™ Sig Tack OF PHNNNN =
1 Spictan | v St 0k Mikr1 2.438 280 GHel 25 yapocoure 1 Spictan | vk 13k Mikr1 2.438 285 GHel 23 oo
‘Scale/Div 10 08 Ref Level 20.00 éBm 6.71 dBm{ ScaleTwy 10 B Ref Level 20.00 cBm 3,88 dBm|
e e s s i e =11 e s e =1
: A Pones ~ i et Fufl Span L | -___,._, i s ._..,.,____. Pl Sgan
e 2422800 G el ! ! ! ! ! it || 2420807500 oz
Smpfreg ; ! I ! ! ! Smpfreg
2AB01TTH00 Gz | | | 1 | | | | | 2451302500 GHz
i AUTOTUNE i AUTOTURE
(Center 243700 GHz Piieo B 300 kHe ‘Span 26,36 MHz (Center 243700 GHz Piieo B 300 kHe ‘Span 28,61 MHZ
\eRes BW 100 ki P {2697 phs) CF Siep \eRes BW 100 ki Sweep 288 ms (2862 pis) CF Siep
5 Marks T | 2895500 Mz 5 Markes Tae " 2860500 MHz
P—— ] futtn P—— ] futta
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Moge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Man
F Freq Ofiset 7
3 0He 3
4 4
5 X s Scale 5
5 L 5
a0l T HAE X _ BRI £
802.11n_20MHz_Chain0_2462MHz 802.11ax_20MHz_Chain0_2462MHz
il G o il B e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume S KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFogeny oo |
LI vo Freq Rl ol [5) E.G'nmlm e AW 24no0000GHz FG pan Fieq Rt 1ot [5) E.G'nmlm e WRWWH G amo0o00cee | )
w Sig Tack OF PNNNNN = ™ Sig Tack OF PNNNNN =
15pscum " v St 0k Mikr 2.463 280 GHel 25 wapocoure 15pecem | ki e Mkr1 2.468 42 GHz| 28 rooosousi
ScaleTwy 10 B Ref Level 20.00 cBm 3.25 dBm{ ScalelDiv 10 08 Reef Level 20,00 dBm 7.23 dBm|
PO, PR PN I F s . | SR PSS PR PR DY e o W -
L g Stan Freq D | AL 1 1 { 1 | | ‘ ! Start Freg
|| 244822500 G 1 t 1 T 2AATEAS000 GHr
| sopFreq p—— ] I T g
24THTTE00 G 2ATEISH000 G
i AUTOTUNE . AUTOTURE
(Center 246200 GHz Piieo B 300 kHe ‘Span 26,36 MHz Caonter 248200 GHz #iden BW 300 kiz Span 2671 MHz]
s s 1 p 244 ms 37 ps} CF Svp fses o1 100bre Sweep 247 s 212t F S
5 Mk Tabie " EE000 Wt o Y
P—— ] futtn —
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe %un Mooe | Trace | Scale X ¥ Function | Function Wiath | Function Vake_|
z F
3 3
4 LIS
5 5
] : 6 :
De 10, 2022 L¥ War 15, 2023 L¥
. o ! . ? I?:I;:IGAM e La} . o}l . ? s:n‘:lsm e £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




Report No.: TERF2211002258ER
Page: 62 of 326

MIMO

802.11g_20MHz_Chain0_2412MHz 802.11g_20MHz_Chain1_2412MHz
i G e ik G g e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume o P KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFogeny oo |
LU o Freq Rl ol [5) E.G'nmlm e AW o000 | Lo S Fieq Rt 1ot [5) E.G'nmlm e W 0000 | )
w Sig Tack OF PNR N w Sig Tack OF BN NN =
1 Spachm | Rt Ll Offset 11.20 €8 1 Spac | Rt Ll Offset 11.20 €8 Mkrt 2-455993‘3”2{ 24 5550000 MHz
‘Scale/Div 10 08 Ref Level 20.00 d8m ‘Scale/Div 10 08 Ref Level 20.00 d8m 1.58 dBM) — saept spn
Log —— Log v , Zem Spen
I I | S ) I N (AR, 2
|| 290722500 Gz
SwpFig : | l l L l SwpFig
2424267500 Geiz | | | 1 | | | | | 2424277500 Geiz
i AUTOTUNE i AUTO TUNE
(Center 241200 Ghiz ickeo BW 300 kHz ‘Span 24.50 MHz (Center 241200 Ghiz ickeo BW 300 kHz ‘Span 24.55 MHz
(#Res B 100 kidz Sweep 245 ms (M51 pls) CF Sep (#Res B 100 kidz Sweep 248 ms (M5 pis) CF Siep
5 Markes Tae | 5 Markes Tae Ll
Noge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Noge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe
H ’ H ’
3] 3
4 4
Ll 4 ! 4 4 4 Ll 4 ! 4 4 4
L] : L] ]
Mar 08, 2023 (¥ Mar 08, 2023 (¥
C N | 9 13601 AM u’:% i C N | 9 11:36:33 AM mﬂ% i
802.11g_20MHz_Chain0_2437MHz 802.11g_20MHz_Chain1_2437MHz
i G e ik G g e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume S KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFoqeny oo |
LI R e S b i a0 g L LI o A S P PR R e e Bl
w Sig Tack OF PN NN = w Sig Tack OF BN NN =
1 Spictan | v St 0k Mikr1 2.438 265 GHel 34 oo 1 Spictan | vk 13k Mikr 2.438 270 GHel 34 oo ure
‘Scale/Div 10 08 Reef Level 20,00 dBm 4.54 dBM) ) suept spn ‘Scale/Div 10 08 Ref Level 20.00 d8m 4.43 dBM) ) saept 5pn
F T —— B —— g F T —— B — — g
N AR S S it Fut n bo | e RS S S Sy ot Fut n
I ] ! ! | | ! 2 434TITS00 G Pt ] ! ! | | || 2 aaeTas00 e
SwpFig : | l l L l SwpFig
2440262500 Geiz | | | 1 | | | | | 2450277500 Geiz
i AUTOTUNE i AUTO TUNE
(Canter 243700 Géiz ickeo BW 300 kHz ‘Span 24.53 MHz (Canter 243700 Géiz ickeo BW 300 kHz ‘Span 24.55 MHz
(#Res B 100 kidz Sweep 245 ms (M54 pls) CF Sep (#Res B 100 kidz Sweep 248 ms (M5 pis) CF Siep
5 Markes Tae | 5 Markes Tae Ll
Noge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Noge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe
H - H -
3 3
4 4
Ll 4 ! 4 4 4 Ll 4 ! 4 4 4
L] : L] :
Dec 09, 2022 (¥ Dec 09, 2022 (¥
C N | 9 105658 PM u’:% i C N | 9 105735 P mﬂ% i
802.11g_20MHz_Chain0_2462MHz 802.11g_20MHz_Chain1_2462MHz
Specirum Analyzer 1 "4 Q Freqeny v Specirum Anafyzer 1 s n. Frequengy
Swegt SA ) Swegt SA )
KEYSIGHT ot 7 WedZ S0 WA M PNO Fe Wit o Powst | 356 [oaes =— KEYSIGHT ot i WpdZ 500 S Ndl  PNOFe2 e Type LogPows TET) e s
BB apan Fraptms) Pt [T W 2 4000000 G L BG wam  Fnapetms oy b VWS | 3 462000000 GHE _JII
w Sig Teack O " 99?1 i Sig Track OF n-.-..-..‘:"t|
1 Spackum " vk 13k Mk 2_45323_0}@21' o G s | Spacten ' . Miri 2.463 29 GHz| 24 s7o0000 betr
‘Scale/Div 10 08 Ref Level 20.00 d8m 1.87 dBM ) suept 5pn ScalelDiv 10 8 el Level 20.00 8m 1.57 B swept span
g I ] I T 41 ] I I v pe: ] ] I I T —ai-] I I I il
. I e . Fult Span i i I s Gl Full Span
e | L] i & Star| Feeq
2440722500 Ghiz s~ T T T T || 2AAET15000 GHe
Stop Freg | 4 ! ! Siop Freq
24T4ZTTE00 Gz | | | | | | | | | 2474285000 GH
i AUTOTUNE i AUTO TUNE
(Camter 246200 GHz ickeo BW 300 kHz ‘Span 24.55 MHz (Center 245200 GHr AVideo BW 300 kHr Span 24.57 Mz
(#Res B 100 kidz Sweep 248 ms (M5 pis) CF Siep \#Res B 100 kHz Swetp 246 ms 2458 pls] O Sip
5 ke Tatie " 5 Marter T ' 2ABI000 WHz
e e — Ak
Noge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Mode  Trace | Scae X ¥ Funcion | Funcion Wan | Function Vaue %m
F : ] . Freg Offset
3 3 OHe
'_ 4
5 5
L] : &
Dec 06, 2022 (¥ Dec 09, 2022 ]
.qp.?nm«w o R .qr’.?ﬂmw '::E

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 % % 57/ A £ Fl % 7 1§ 134 55
t (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




Report No.: TERF2211002258ER
Page: 63 of 326

802.11n_20MHz_Chain0_2412MHz 802.11n_20MHz_Chainl_2412MHz

=+ G o iR O & e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume o P KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFogeny oo |
R G0 gam ) i i A T2 412000000 Geiz a L o] ) Pt i A T2 412000000 Geiz )
v Rt 1 5 ¥ Gan Low 0 e N Ao Fieq ot 1 [5) IF Gan Low ‘ —
w Sig Track 0F PNNNNN ™ Sig Track 0F PNNNNN
—— ) T = 1 S
15pscum " v St 0k Mikrt 2413 27 G2 aupreomonc 15pscum | e, Mikrt 2417 00 G2 o0 swomoc
ScaleTwy 10 B Ref Level 20.00 cBm 1.34 dBm{ ScaleTwy 10 B Ref Level 20.00 cBm 1.10 dBm{
£ o Lo o . _ swtsom
1 ! 1 1 1 P | 200 . 1 ! 1 1 1 . 2308785000 Gz
SupFreq ) supFreg
24205000 GHz 2425215000 Gz
i AUTOTUNE i AUTOTURE
(Center 241200 GHz Piieo B 300 kHe ‘Span 26.01 MHz (Center 241200 GHz Piieo B 300 kHe ‘Span 26,41 MHZ
(eRes BW 100 ki Sweep 260 ms (2802 ps) CF Siep (eRes BW 100 ki Sweep 264 ms (2644 pis) CF Siep
5 Marks T | 2801000 Mz 5 Markes Tae "
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe
z - z -
3] 3
4 4
5] 5]
] : ]
War 08, 2023 L¥ War 08, 2023 L¥
ancd 9 15031 AM e % FA) C N | 9 15102 AM ol % FA)
802.11n_20MHz_Chain0_2437MHz 802.11n_20MHz_Chain1_2437MHz
=+ G o iR O & e
|KEYSIGHT rout 7 WpdZ 500 #Awe 30dB  PNO Pt g Type: Log Pt 56 foume S KEYSIGHT bt B WpdZ 500 thme 3d8 PO Fest Ao Type: Lo Pt 56 (CoerFoqeny oo |
LI e R ) i i A n:?;mmmz a LI o] ) Pt i A n:?;mmmz )
i) Rl Il [5) W O Low — e o Froq el it [5) W O Low —
w Sig Track 0F PNNNNN = ™ Sig Track 0F PNNNNN =
1 Spictan | v St 0k Mikr! 2.438 29 GHE 20 moooo e 1 Spictan | vk 13k Mikr1 2.438 280 GHel 2 spoco e
‘Scale/Div 10 08 Reef Level 20,00 d8m 3,66 dBm| ScaleTwy 10 B Ref Level 20.00 éBm 3.58 dBm|
Ty [ Ztpn Ty [ Ztpn
T T T Fut n o I PN PO, S0 R | B : Fut n
e ATEI5000 Gh -~ o| 2472500 Gz
Stop Freq Stop Freq
2450185000 Gz 2AKITI00 G
i AUTOTUNE i AUTOTURE
(Center 243700 GHz Piieo B 300 kHe ‘Span 26.37 MHz (Center 243700 GHz Piieo B 300 kHe ‘Span 26.42 MHz
\eRes BW 100 ki Sweep 264 ms (2638 pis) CF Siep \eRes BW 100 ki Sweep 264 ms (2843 pis) CF Siep
5 ke Tatie | 5 ke Tatie Ll
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe
z z
3| 3|
4 4
5] 5]
] : ] :
Dex 09, 2022 L¥ Dex: 09, 2022 L¥
ancd 9 1847 P e % FA) C N | 9 AT PM ol % FA)
802.11n_20MHz_Chain0_2462MHz 802.11n_20MHz_Chain1_2462MHz
=+ G o iR O & e
KEYSIGHT reut 5 150 A Ml PNO Pl g Type: Log Pt T KEYSIGHT reut 5 150 ke Nd PN Fedl g Type: Log Pt ——
(] e [ ' G0t T fuean TR, - Setios G e @ ' G0t T fuean R Setios
g Ao Free et il [5) B Gan Low 24B000000H: ) N o Free et il [5) B Gan Low dmooiche
w Sig Track 0F PNNNNN = ™ Sig Track 0F PNNNNN =
= ——
1 pecnan Ul T Mk 2.453 270 GHz| 28 3830000 uiz 1 Spectun o e, Mkri 2.4532:‘5&21 20 4480000 NHE
Scale/Div 10 B Ref Level 20,00 dBm -0.16 dBm| [ Swept Span ‘ScalTiv 10 4B Ref Lavel 20.00 c8m 0.21 dBM ) suept spn
tog T 2 Sy I ] I ) S I I I i
| et Sta Freq . Starl Freq
A4S0 GHe t 1 1 1 1 1 3 ZASETTTSO00 G
-{ sopFreq ™| supFreg
24THTTE00 G 2ATHIZ2800 GH
= AUTOTUNE AUTOTUNE
(Center 246200 GHz e BW 300 kiz Span 26.35 MHz Center Z4EI00 GHE mw;mw Span 76,45 MHZ
s B 100 ki Sweep 264 ms (2637 pts) CF Siep \eRes BW 100 ki Sweep 265 ms (2846 pis) CF Siep
5 Marks T | 2895500 Mz 5 Markes Tae " 264500 MHz
%m ] fut
Moge | Trace | Scae X ¥ Furcion | Funcion Wiah | Funciion Valoe Man Moge | Trace | Scae X ¥ Funcion | Functon Wi | Function Valoe Man
F Freq Ofiset 7
3] OHz 3]
4 4
5] 5]
] : ]
Mar 17, 2013 L¥ War 08, 2023
@90 9 5608 AM e ey ancd 9 12T PM e

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI - MR ZARL AT » AR EERLERTIOR « ARERGANTHEF » A HER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SARRPEBSF TP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#- % 7 "% %374 A £ Fl & 7
1 (886-2) 2299-3279 f (886-2) 2298-0488
| Member of SGS Group

1B 134 5L
WWW.SgSs.com.tw






